


FHow To Find Part Numbers

1. Turn the page of the paris manual {o the
_ "Composite Exploded View." Notice the boxed
Compodite Bxpladad View, , groupings identified by their function along with a

0 . ““‘”r * - ; . corresponding number. The group function and
’ ﬁ e ' number applies to all engine models.
e \""’,.‘va‘ Gamir T
“»:i,}.n For example:
“ﬁ - é?f s Function Group
L e /,\( # _ {Group Description) Number
\ — A Air Intake .....ccovveveinieniiienns RSSO
¥ ““'"r/’““““_% ] I s ;i‘ Baffles & Shroud.........cou..
e B | LN L Breather & Vent ....vcoeeeecvcseececnennns

Camshaft & Valves
.Carburetor...... ............ vevevemamnnein vererernaens 5
" Electric Starter rvees

Ignmon

..wnm' L

S s 1 e

4
" SPECIFICATION NUMBER INOEX . | 5
Troup 2 % : : :
Tiis 5] ; ElE
& = P : £
tumbes é w5 55] £
S g: § b B
; ing ELE| i
O K ?&-ﬁ\ 7 (]
Pagatia, .| 9 Bvatiif o]zl E
Gl Ho, A% ilmlm\[n‘ ] 1
Spoe. Ho.
TU05 - 1 :
EAL N [ 52,
N 1 )
L Z
H
t%. z
5 EAE
LaR
2|
L]
1500
AHE
3 - A1
S SRR 0 o
Eid :
- g [ R S B
71354 S T -
AR EH O T 1 BA B ) Bed B A [ s AT S 2 !
Fatias b2 3d R N L B 13 ) Bl F =
L O B B g A B B B e B e B 4 Number coiumn foryour part Jot down the
FiiTF E A A KA LS RE B ) R FERECTE BRI E R A ]
CASCH N Y VAL ) 0 1 1 B 3 Y O I Variation Number found in that column For our
Slalaleiciitajaa)rlis|elmiziafsiaial 1] -1+
LA M T TR IRV E R M Lt 3 R ETI example (Spec. No. 71105), the Variation
N 1|y 2 2263063‘.’0“2; ;;2agz-ﬁ'£z.'tg;:§i. NIE . b
L] 1 1 - N - - .
I HHHHEEH R M E R B RN MNumber under Group 1 is "1,
mer sl sl 2idafs| | sy 2l FE A - EAET| LMD
T84 _2;5-!?!2!16?25‘4336-3;!—13 #
D IR BRI E N E T ocopatydR) - rerp 3 -
7203 2e|laz{al 2|2l ? cpvdjar| - v .
Fia Az a| 42|zl m|aagie) T - 1234 15| 3 iR
Fakis ] FRE RN NN S R I 1 dzon] 3 F 1 2
gy comasi v s sl eldy - UL R RS T
kAt ENED A B Rk B Rt i . z4f| - feeo ¥
ER il ?ﬂalﬂiﬂ!d!;’- !;‘_QC TE3 -
T30 i‘lzl&;{!‘lﬂi 1l v TS
Fima I B Few B o R S R B P B 7 afer| - farping .
Frsd Eiei B CATETA RLid D 3;_1!! 1 _\3\"3@:1 7 Gastdal o pEmsnd . . -
For Shon Dicehs el Fopledement Engnes Canlasl yw Feiisf griinss pans supgher

ratar bo Bakiion Guile FRJGTED for suiy spacifination el Filed ]




How To Find Part Numbers

Kaal
Group 1
Alr tntaka
2
-
z nF T
|+ QJ
@
o
&
) e7®
P —"]
]
J—
[l
CIytt
Insden mmﬁpmn el Past Ingax: Dessription Parl
Humbspr . Vikasitn fdw-bﬁr o N ~_ Homber Hupteat - Varlatian Humbar Humbar
T ¥ i, Uleaner gaxembly, o -7 Prochaner, slament
. -msnmusmm) R {aay Lo used with tiany
e . Azmon L clamasy 4503383 .
X R B . s, REDIE20ATE207 A5Co30¢
'-:1-,3,4 131523252946 47, 51,
' nu,aaz.ac& 4708300 oy ipreen A7e3400
4 Sloman; e 10 Base, alt gieaner
137 47 02302 19,43 o
5 Gasw, s s 10 u-u. & claaner
REXXLX zu‘a ABA751.200.207 . s7eneT
5 llu. alr cleanar: it nnn n-m.m
15 4720103
5 n-u, sir claaner n nnlm uir hom
12,7, wzus,sl,u,:azzca‘zo& 45041 07
3 t ol ho W2 , air cto
A7 5.13.5.15.39 29,40 4151 299, . 13,413, 1523,25,13.45‘47‘5‘.
201.207.39% 2530 T0RAT 4353291
6 Gaskst, al hom (2 13 Rement,
1.15,25° 2r2341 AN 15 29.25.29454750,
7 Pracisaner, slament 0207 4500302
8 Zr7toz
9

K341’

Reler ta page 5 far Seovier Engine Dala

{ Locata Ihe engine spachcalion number in iha indax below. Selact the part numbet o
the repair method bited in the sdacant columas.

ENGINE SPECIFICATIONS
T -y Td) | At Gt
Krpas  femer  Caen e )
A P ke a-—u« T e g | S Rks vin o oese bow b e
Na  depew  Shume wats panpen e | e from sy ety famt R Uissaivet
TG TIES < ASMEM - aitmed 4AN2 0G| TIIE 12 Yes 4504335 - REHR abpagr
i M - ATMIM A aimT 372 s| Tz - - aswrm BLITad A5 18R 16
THEE  MNT .+ A3MIN 8.0 41LD3 457aiG| mina a5z s 802 e, .
e Hym AMEZ A IR A578T16) NI febt a5 a2z e .
g - G2 - AETAGNI0T) NI i astaba D AfEIXMR SIERIE
iz . aEn 0 43R salezie] ind b 5 142 21 astazen S IE2GT
s o ASNEH A ABSTRT KGTE2I6] TIMT nnT €5 1422 Ezm aitEb
MR e agual A asmen ezl nas  nons L5143 20 352130 4518215
mi asuF A Sanmar amrwlnze 4GHz2 DL 4SE23 AT
s A3G16ET - - EIN LETR TRT) dHzI G 45N a2
mr e - ssm3ET . AR SRMEWI TINT TN stz BE 438335) A3FERIE
kil 71179 wrazgs A agartar o) sy nas 220 A 38237 43P
s e &5 1ad 2 543743 43721 F1 el SR A 4583233 43JERAE
T FaLd - gy 5a32a3 487e2iE| TriEs  2ivy w13 G 435323 AT
e - Canwrn A asu2age asrmias| 2y Toerm 5123 @ LW Ak
] - aswgrr - wssna anns| nsm o nor L ARURTY . ASZINL aRTERN
IHr TEE . A wssman asTerer| vz Jo2r 4516220 - egdndad a3TATAG
e 7R w2t su2a A1Tere?| Mz Rz G112 . eEbilas .
wE IR 5 a2t assar aimeze| v neno 518220 B WSS AMEW
Hire w1235« a3sm 3 aamne| aaz o 43127 A 5ERI 4B
i I . dsran BC a5z aran| nam . A AsuEm s - AT
U TR O T i R R 1 5440 4578205
ek - - iRz 43 azrezal| mmT  Inde SoasieII BC W55 AbFaRIL
T T T Ginn Srm|nm ree le2ar A METR A5FAE
iy - -t - 4sIma a3 | nm - - aneiB . GEHMG
MM R Yes astam A 45sna ezens| aom - I - LENR A
bidicd - S ABMAN . A3IH0 ARO[ i3 pn - as1e0n 60 GERM BIRY
N TS « azan aszzay e mma e - aSuzn A AR GIR2M
" N w A4S . A33D240 SITHIGL TITR Pty ssuzdy A RERR 4TEIR
IMIT s A L L Rk T T er AN A ADSIRAE 43TATS
T - A5U23 . asSmar WG MR I aupH 0 45503 4TI
m nnm s5uzET - 4RGN SIQEE IR TUTE dlpn A B oI
msy 1379 awuIge oA SSERY BIRGI MY T a5 23l 1557243 4575707
Fallo Ny dSuzdl A SR TR IGE TN Moy Ay BE JRsrhIy abrmig
Tuer el 254128 45 B297E 7130 ta AN DE SN AN
vey d31aam - ts..‘z,o el e A5 IIN - 433R2ED ARFEEDY
PR ST TR 1 LArTE RIS ©ARVIM D aENEY ENEE
aswa - tsmn Tus gy . asura . 45507sR ApJERIE
i - TINB NPT v ASuPI A 43ERAL 45505
wen L SR emul min - P T R L i
LR LA o LR 16 T VA . eynr . I R
L L Pt ¥ - Y 5‘v L . SoeyuPA . ASHFD ARSIW
sum . asuin 2%y w el © ahEr
LI ST 1] niry
3 sy A N
s . MBUREG - 1
FLarEy: I 1re
T Y :
FEEtE 117a
. 2
van
Yes

A2 03 5 503 it BaRs TS

Bageremen frgar
“Bespemnrned Rt mnagy ot koo £

3. Go to the page for your Group (page 9) and look at
the HHlusirations io find the one most similar 1o the
original part.

a. kach part in the illustration is identified with an
index number or letter. Use that ideniifier to
locate the pan description in the listing.

b. Find you "Variation Number", from step 2,
immediately below the description.

¢. The correct Part Number will be in the column
to the right of your Variation Number.

. For our example, the air cleaner cover that

_looks like the original is index No. 12. Looking

. in the listing next to Index No. 12 we find our
Variation Number (1), is shown, so the correct
part number is 45 082 01.

Special Features
Near the end of the Parts Manual Binder is a separate
section devoted to repair options for major damage.
"Selection Guides" for each model engine give several
different methods of repairing Kohler Engines.....with the
choice dependent anh shop facilities, costs, and allowable
downtime of the engine and/or equipment.

Selection Guides are easy references for determining
Part Numbers of Replacement Engines, Short Blocks, or
Miniblocks. They also list Part Numbers of crankshafts
installed in original engines.

Here is what you'll find:

A. Engine modei is identified on each page for easy
reference.

B. Bold column heads identify the various repower
options for every engine spec.

C. All crankshaft changes required for Replacement
Engines are flagged with "Yes",

D. Replacement Engines, Short Blocks, or Miniblocks.




Composite Exploded View

GROUP 18—
L —GROUP 6 é

GhOUP 31 GROUP 15—

—GROUP B

GROUP 10 aRouP N—

GROUP 8 :
GROUP 22—

BROUP 2 —

GROUP 21—

4/ | —group 18




i
=
o
&
(]
b

SPECIFICATION NUM

4
] o h=3 )
k= o 5 3 B
Group AN = - o & % % é%
Title E|2= & 2 & B|BIE O] g
& D] 5ol 2 8 AN o 2lelE|{al®
Number |2 | = & = a2 Eluluwl?|  I5IEIE|E @ 3 '§ =g a.
slg|2|S|E18|8|8|18|¢|8(2|&|S{E|5|Elg|lEle(l|E
El2|812ia|lElclslE|8|g|El=|=|Ei2|El&)|8]s 2| g
=|l8]e AR IR R EY R Ak =l9|6818!|9 %
@minlolOo/eioalmiu|lf || B |CGIPIE|gla|lele [T
lz2pabkatrs 7o artii2113i4{is{i17f18l19)21 12212312431 |32
Page No. [19.112)15/16{1721/23)|24|25(27133|34(37|39|41]45]|4951 5355575859
. Grid No.. .| A9 |A12|B1,{ B2 | B3| B7 | B9.|B10|B1- C5C6. Co[Ci1[C13/ D3| D7 | D9 {D11]D13| E1 [ E2 | E3
1712000717200 17300117 200|:17|1300[ 43| < j200[ 10} -« | - | - | -
RS IAER -l 0 -0 - FR- - - 2222113
B A T P =2 T R R Y e A R 221200142000 1 143 | - | -} - | -
71109 - 412 12121223 [:214)-.168[37| 2|5 -|2|3|-]-]-]-
7HAL . |20006:0 212141625151 -6 4[-1 4743 -]-]-]-
71113 4l2|12|2(5|2(2|3|38|8|-]8|9|-|3|9]-|56513|-14]-]-
71120 418112128236yt |73} 7] -j212|-|1|3]|-|-1-1-
71121 14| 12710100201} 11.3]|~|3{1i200 7200 1|1]|3]- -] -
71125 7 11p3) 2| 7315(10}' 8| - | -5 - |11 -[9|16]-{a|l2f-]|-]-1-
71127 1 {12200 1 |200{ 1 {300 1 [200 1.1402|200] 1 |300{ 43| - [200[10](200] - | - | -
71128 4l1212|2|5|2(2|3|38|1|-|8|9|-|8i9[-|5813]-14]-}-
71135 1Tl1af 1y 11111 {1ttt 1221|843 -]1[{3|-|3]|-]-
71138 {02 I T O - O O TN I O O O O T AR A - T RS (OO IR
71141 isp2l2/2710/212{101 21| -123{9{-(2]9|-|85]3{-|-1-1]-+-
71143 tl{8) 12202123101 -jzop12]-]2fe] -3} -1--1-
71147 202| 38|201] 2 | 19171300 11 201|200; 7 [403|201| - [301]51) - [201| 3| - | - | - | -
71148 16118 4| 2 (13|17} 1| 9 |15(201] 7 (10| 2| - |12fj21] - |7{3|-]-| -] -
71151 13201 1128|211 (8|{3|6|1|a|12]-j2/18]-{1|3]-]|-1.1-
71154 1461 2[4|5|4]4(4}4]7|5]-}-|2|6]-138(831-|2]-]-
71158 114121114 11111} 3] 1322120085 (202[1]1]3[-[3]-]-
71164 i212t1 4| 2 |15[18| 7} 9 |15/ 5| 8 |12[14| - |14{27] - |3 {3 |-|-]|-]-
71167 26(19| 1| 7 (16|23}17[ 11| 22|15 7 (19| 4| - |21|136] - [ 3|3 | -] -| - | -
71169 17|21 4] 2 (19|18 7 |11|17| 5| 8 |404{ 20| - |[20(|33] - |12| 3| -| -] - | -
7171 4121 1j2jelz2|7jt0i2l1|7|221)-1230]-|2|3]-|-1-]-
71172 16(18| 5| 2 [13(17| 19152 7]1woj2]-(16l2t] -7 (3] -[-[-]-
71175 £ 20 20 T T I T T O O SRR A T A T T I IO T O ) (< S O (NP (R
71176 19123} 4 2 (19171 [11|17| 2728 2| - (18|19} - [7 |3 | -] -| -] -
71177 1141138113 1|3|1|18]221201743|5|1{3]-]-]|-]-
71178 -39 21| 1 (13]2{83|1|-|-|17|8]|-|19|5320001[3|3]|-]| -] -
7179 1]72(202 2§ 2 |26(300] 3 |202| - | 1 |405(202] - {302{ 2 { - (202[10] - | - | - | -
71181 gig|(1j2(|10l2(1|3;1811|7|2219;-|1|3]|-|8{3[-(-]-]-
71183 4(8jt| 22161131001 -78[1-|2|41|-¢t1]|83|-]-]+-]-
71187 20006i2|2|4j6|2;5|5|2)-|6[4|-|4|7])-318|3|-|-]-1-
71188 23j2|1/2/8|6l7|3|5|1t]|-[3]|36|-[3i34|-|7!3]-186{-1-
71198 2821 4| 2 (19a0t2 (1117 1|7 |42] 7| - |21t48] - [12f 3| -[-[-]-
71203 241231 4] 2 (15|18 211|189 | 7 (32|15 - [14|37] - | 1|3 ]| -| -] -] -
71204 31134 4 4 |22|39|22|16|23|12] 7 (39|19 - [23|49| - |15 3| - | - -
71206 e5pt2| 1 tps 11 iey 1| -1 [17]|228 1t 1201 1|3 1]|204 - | -
71207 [200i28] 11 11 |18|21| 1 |6| 8| -|41|22|s5i27|a7l12|1|3]|-|7])-]-
71208 1131(2000 1 46| 13(21| 1 |203] - | - |406| 48| 1 {2438 - |200{10} - | 7} - | -
71211 2918l 121|413} 1j2|-|3|4}-|120-[1][83]-]-]|-]-
71215 44t |2 142118 i1(3]1200 1|24 1i1|3|-1-1]-]-
71218 20335208 2 |25 4 |300] 11 |203(200; 8 {407(201| - |28|67] - (17|10 - | - | -1 -
71221 204/ 19]200| 2 | 16| 23]301[ 11 30]202| 7 (408|203 - |303i42( - |208l10) - | - | - | -
i-or Short Blocks and Replacement Engines Coniact your Kohler engines parts supplier

refer to Selection Guide TP-2076-D. for any specification not listed. 5




SPECIFICATION NUMBER INDEX

Group
Title
&
Numbey

e Bmmher& Vent

- UI Carburetor
| |Crankshatt

R |@|cylinder: Head

& |8 |Retractable Starier
2 |8 |Low Oil Pres. Switch ':

B alinsirttmen% Panel
9 | ¥ [Remote Throtile

| ~|Crankcase
2|« |¥[oil Pan

& |3 |pipstick
& |B|Piston & Rod

Page_No. :
Grid No. | A9 |a12] B1 | B 7 | B B10[B11[B13{ C5 |C6 | co [citlcia| pa
Spec.Mo. .. ..o oo Variation NoL .

71222 17123 1518 7
71223 412 231212
71224 114 g 4 (1
71227 17121 1914026
71229 14].8 |- 1271 4149
71230 1| 42]5
71232 1 4611
71233 4 '
71234 14
71236 13-
71240 4
71242 17
71243 28
71245
71246
71247
71256
71258
71261

71262
71263
71265
71266
71267
71268
71268
71270 205
71271 51
71272 47
71273 1

71275 202
71277 4
71278 14
71281 41 34
71292 1|12
71293 1 |44
71294 200) 36
71295 4 136
71298 4 |57
71300 4 144
71302 206|386
71303 4|2

71308 1 144
71308 4 |44
71311 4 |2

| & |r|Baffies & Shroud
| & |#|camshatt & valves

‘o |=|Air.Intake

14 |Z|Fuel Pump
| & |a[Fuel Tank
= [S[eoverner

& [Blaition

g B
N T
‘g.
3

g
-..‘
N
—
)
[}

0 [ @ |4 Righ Temp. Cutout

e ﬁl?ly@h@é!l

@

D11|D13]

o
—
]
iV
@l
=
~J
s
o
R
=

‘m
48

L2/ Bt
(%)
W9 R

) [204] 1

-t
—
D —
~J
LI+ « B S e §
w
[
)
Py
Q

)
--\I
—
)
Mo
—
[=R B
iy
3¢
h
o
¥

) -k
™
L
A
)
[
—
=)
ny
~l
o
e
[

27|

19
19

1]
[

ro
1%

1

e
o]
K=
]

1

mRRNNA s ala B Ao

RPN - ) [« I
: N
&

1
n3
o
)

o
4

200}
39

§ Rl e RIDE wm -

405(200[203|300(203|202|200

%]
o
(=)
Y B
[2
L3

5
o
jtwe~tloooo

e i ] L Ny oy S [ Y PIFY

[

(=)

W

St
ELv

—r

ah

N [ B

Py
(%)
n
n
L]
e DT ENE N P BN = N

.
&
w
1

P EERS VRIS RRELR~RRR v ENE|Ze~8 D

2R
oy
1
1
o
-\‘J

NS

[¥%)

|204]204) & |a10[201| " |3

[3») R
O = O owh bl o
part A

i
>+ 8
P .0 ) sordrrlodBan|e s

[31]
Ll g

54|

)
-
—

1
[
=
th

110~ F 7O |
205 1| 7 |411]
113103
23
23
1

1
2
10
2
1
206
24
1
203[203
33§ 1

s,

) =2 ok
—t
o

3ol
23]
[2e]

—_
£

- 1405
203} -
203} -
78 -
203| -
203 -
o1 -

405 207114 1
405(200|206|305(206|202(200
- 145191 - 120

1405
- 173

22
15
1
2071 14| 1
1
1
2
i
1

m_a.—l-mg_k_km,*ﬁg_‘.

P
[
P ol b}

(RN RPN NN AN RN = 0 N N[N 0 N N R R R O N R N, 1 P10 o R To |
5 0GR D0 00 00 0D 6 10D € €9 €2 GO 69.63 €0 560 |6aTed 00 00 1[0 62 00 0 B {00 00 0o G0 €0 |00 00 G G o [€0 00 o € Go
1 : P
[}
1}
%

L R S N e iR S ot I W W [29YCRI0 Y A RN w2l oosale
: 1

N (310
_mgm_‘smm-«smr\:m Nmmmmmf})__!})

logronlanwgos

23

Contact your Kohler engiries parts supplier For Short Blocks and Replacement Engines
8 for any specification not listed. refer o Selaction Guide TP-2076-D.



SPECIFICATI

&
4] T =l oaa
o @ - o o 3 B
Group 2B % - S,é ;’% § % a%
Title =] g o £ & 2|8 Slg
& @ | 2 lelE]g P o = el 2lsidl e
Numbergﬁa}%%%ggxﬁﬁﬁgésgg ‘5%:%%
Ele|lslsls|eleis(S|E|8 1|2 2|E|E|EIGic|ClE]|"|B
Elzl®ic|2|S|ElE|2|B |8 (E|lg|s|SiElE||lB8|8(Els!lz
=l5l2lg g8 iS|2lelR|S818|ejEia|l=12]Bl8|2]5
S|omiMjo|olo|lolO|Dju|nic | Fle|0(LPE]OD E]joe )t
it213lals5i{7|8]|9|{106]11]|12{13114]15{17|18]19|21(22]23 |24 31|32
PageNo. | 9 [12]15]16|17]|21|23124|25]|27|33|34[37|39|41]45[49}561[53 5557|5859
_ Grid No. | A9[A12}B1|B2| B3| B7| B9 |B10jB11jB13} C5)|C6 | C9|C11C13| D3| D7| D9 [D11|D13| £1 | E2 | E3
: ‘o 2 6°|205| 1°[405{44'|207| 7 [207(203| 1 |3 | - |- | - | -
1 172zl r {7z (48| - [ 1]8 1] -1-]|-
227 e li4|17ier|er{ - 44|78 - (113 |- -[-]|-
1 B R TS R I v 7% R B (00 < U I < T O AT B A
2 ‘67 s b6l 140784tk 318 - 1 }8]~18]-1-
: Tizl 1|1 tleste| 11| -jeo0fa7|e3| 1| 7|43 - 1talt|-]-]-
71327 207[36 |202] 2 (49| 4 [303| 13 |203|200| - [413[203| - |306{/87 ] - |206{10| - | - | - | -
71330 27 |44 11 2| 1|42 ] 1|207\205 - (405{44 2041 1 12051204} 1 [ 3 | -] -| -] -
71332 4 {12|200] 1 |65|69[300] 3 |200| - | - |414[204] - [307|43| - [200[10 (201} - | - | -
71334 4 1641203 2 150]| 67|72 [30|203[200 - [415]205( - 1308/ 94| - [200{10} - [201} - | -
71338 202] 60 {201 2 | 19| 2 |300| 25 |205(204| 8 {407{206] - |52|91| - |208] 3 | - | - 1200 -
71340 461661200 2 | 1 |71|300( 3 (208206 - {416200] - {300/208] - |200{ 10| - | - | - | -
71343 451571200 2 | 5 | 72(304| 22 (208{207| 7 |417]207] - ;30989 - |200{ 10| - | - | - | -
71344 23|44t 121 {4|2|1]{113|1][3[2212(1(90{14| 13} -1]202 - -
71345 116812000 2 1 1| 4|21 ] 1413/ 1]418/225205 1 |207/14]207] 3 [202| - | - | -
71350 46-[3001200{ 2 | 1 {10 300| 1 }200{203{200 [419[200[206|310{203|202[200| 10§ - | - | - | -
71354 144}t |2 114 |7 |1(1]3]- |3 (222081 @208 -|1|[3(-|-]-]-+
71355 205|38 {201| 2 [19 {17 B300| 11 {201|200{ 7 |403[201| - [301|51 | - [20{10| - | - | - | -
71356 49 |21 [201] 2 | 19|30 [300] 11 {209}207] 7 |420[201| - |301(48 | - [208[10} - | - | - | -
71358 207| 2 [200| 2 |23 6 1300} 3 [210[200| - 1421{208| - |309| 9 | - |209/10 | - | - | - | -
71360 1 (4412|1417 ]3]t |3}1|83|22|-|1[203-(1|3|-]-|-]-
71366 202| 71201 2 |57 | 18 [300| 11 [205|200( - [407]201| - [311{92} - J200{10| - [ - | - | -
71369 49 |23 |201| 2 |73 |53 300( 11 [205/200] 7 {422/201] - |301]42] - j200{10| - | - | - | -
71370 1| 4 |200] 1 |1 [104[300 3 |200{203| 1 [423(200(209(310) 43 {205|200(10 | - | - | - | -
71371 2002|112 23|22 ] 3 ]211] 1 |202(424]1200| - |54 1209} - 210} 3 | - |203] - | -
71373 1 (44|12 |2|4(58]1208/3]- |47|44(208/2 203 - |1 {3 |-|-[-]-
71375 4 (121200 1 | 1 {83|55] 1 [200] - | 1 |402]|22 | 1 [312}43 | - |207] 3 {200| - § - | -
71376 4 144 [200| 2 | 1 |82(55} 1 |200| 3 | 1 |425]22 205312[207(14 207{3 | - |- | - | -
71377 1 112200 1 |1 {8356} 1 [200] - | 1 |409{22]1 |7 43| - [207]3 |1 |-} -] -
71378 11440200/ 2 | 1 |82(561 1 [200| 8 [ 1 425|122 205! 7 [207|14120713 | - | - | - | -
71379 52l46| 1|21 14j2i1 18| 1]408i22]205{1 |207[14 113 }-]-|-1]-
71380 414|121 |7212)1 103 -|428{22] 11210 - {13 |-]-|-1-
71381 208] 57 (200| 2 {23 | 2 {300 3 |201}200(203[427(208! - 1313j211} - {24 (10| - |203] - j200
71382 4 1442000 212 |4 |2 |3|6{3)] - 42844 - (21203 - (1 [83)-|-]|-]-
71384 200! 36 {200 2 |64 {26 |305) 3 (2121200 8 |405[204| - |309{212| - [200{10{ - | - | - | -
For Shori Blocks and Replacement Engines Contact your Kohler engines paris supplier

refer to Selection Guide TP-2076-D. for any specification not listed. 7



Generator to Engine Specification Cross Reference

This cross reference providas the engine specification number when only the generator set specification
number is available.

Generaior 8pec. Engine Spec.
FBO00C it e s 71125
FB000D .ooiiriric i 71125b
TB002C ..ecrreecrenercrsere st ssssess s snsanns 71170
TBO0BC cucururuirnrereererrenreeseereasrerrrsisissssassaerssssansnes 71170
TBO0AC cevvenrervnersereraoresasressensssssssasersinssassasssssseses 71170
13005 .. cererrsrrreiecremsssemsterrrannresrressanessseebasssssareses 7170
g 1181 o S ST PPPPTO RPN 71200
1B007C e ccerireererecereassore st ssas e ssssane s ssssnaessens 71201
1B008C...rerecceircsrn st st sbe e 71200
TBO0DC cvereeerssrereaserssenrsmsnrneeessseessasssssensisassssaseres 71201
R {1 1 0 USROS 71205
0 T OSSO UOOPOOOt 71205
g 1 {0 1 PP PP PP 71205
<0 T U USROS 71205




K34l

Group 1
Air Intake
—15
—16
Index Description Past Index Description Part
Number Variation Number Number Number Variation Number Number
1 Cieaner assembly, air 7 Precleaner, element
(Includes 2-5, decal 25 113 07) (May be used. with filter
208 A-235100 element 45 083 02)

2 Wing Mut 4,13,15,29,47 51,207 45 083 01
1,3,4,7,8,12,13,14,15,16,17,19,23, 7 Precleaner, element
24,25,26,29,31,46,47,49,51,200, 208 237421
201,202,204,205,207,208 X-276-7 8 Covar, air cleaner

3 Cover, air cleaner 12,16,19,26,31,49,204 47 082 01
208 . 235102 8 Cover, air cleaner

4 Element, filter 17,24,202,205 47 082 93
7,208 235116 9 Screw, fillister hd. 10-32x5/16" (3)

4 Element, filter 1,3,4,14,16,29,46,47,51,200,
12,16,19,26,31,49,204 47 083 01 207,208 X-167-2

4 Element, filter i0 Base, air cleaner
17,24,202,205 47 083 G3 12,17,24,202,205 47 024 08

4 Element, fiiter 19 Base, air cleaner
13 47 083 02 19,46 47 o4 11

5 Base, zir cleaner 10 Base, air cleaner
1,3,4,15,25,29,46,47,51,200,207 45 094 o1 26,204 47 094 07

5 Base, air cleaner 16 Base, air cleaner
14 A7 094 02 16 47 201 03

5 Base, air cleaney 11 Gasket, air horn
208 235101 12,17,19,24,26,31,49,202,204,205 45 041 67

8 Gasket, air homn i2 Cover, air cleaner
4,7.8,13,14,16,23,29,45,47,51,200, 1,3,4,13,15,23,25,29,46 . 47,51,

201,207,208 275341 200,207 45 082 81

& Gasket, alr horn (2) 13 Element, silter
1,15,25 275341 1,3,4,14,15,23,25,29,46,47,51,

7 Precleaner, element 200,207 45 083 02
8 277593




Alr intake

(Cont'd) K341
Index Description Part index Desecripiion Part
Mumber Varation NMumber Number Mumber Veriation NMumber Mumber
14 Bagse, air cleaner 18 Seal, alr cleaner
8,13,23 235128 i4 237423
18 Gasket, air cleaner 18 Seal, air cleaner
8,13,23,201 AC-1787 12,16,17,19,24,26,31,49,202,
16 Studh, air cleaner 1/4-20x7-3/4" 204,205 47 032 03
8 280151 20 Tube, air cleaner
16 Stud, air cleaner 1/4-20x6-5/8" 12,14,17,19,24,31,49,202,204,205 47 13402
13,283,201 210188-1 21 Cover, air cleaner
17 Element, air cleaner 8 277142
8 277138 22 Coaver, air cleaner
(Discontinued not avaitable at Kohler Co.}
7 45082 02
Air Intake
(Cont'd

) .

Index Description Part Index Description _ Part
Mumber Variation Number Number Number.. Variation Number Number

23 Gasket, air homn 31 Kit; elbow

7 e 45 049 01 2+ (Includes 32,33)
24 Base, air cleaner - : (Use after Serial No. 1724700003,

{Discontinued not available at Kohler Co.) - but before. Serial:No. . 1808800013,

7 45 201 01 and after Serial No. 1824600003) .
25 Cover, alr cleaner 209 48 754 03

14 47 082 02 31 Kit, elibow
26 Base, air cleaner (Includes 32,33)

{Discontinued not available at Kohler Co.) (Use hefore Serial No. 1806100013}

3t 47 084 10 27,203 48 754 03
27 Elbow, air cleaner 32 Gasket, air cleaner sibow

8,13,23,201 45 054 03 27,203,208,209 25041 08
28 Brace, air cleaner 33 Serew, sems hex. cap 1/4-20x5/8"

8,153,23,201 235339 27,203,206,208 52 086 1
28 Bracket 24 Kit, elbow

25 236968 (Includes 32,33,35)
30 Adapter, air cleaner elbow 208 48 754 04

25 236969

10




Alr Intake

a4t (Cont'd)
Index Descriplion Part index Description Part
Number Variation Number Number Mumber Variation Number Mumber
34 iz, elbow Serew, pan hd. 10-82x7-1/2" (2)

{Includes 32,33,35) 27,203,206,202 X-80-57

{Use before Serial No. 1724700013) Screw, pan hd. 10-32x1-3/8" (3)

209 48 754 04 25 H-50-61
35 Connector Screw, pan hd. 10-32x2-3/8" (3)

206,208 48 155 04 {Discontinued not available at Kohler Co.)
36 Elbow, air cleaner 8,201 A-50-62

{Use after Serial no. 1806100003) Screw, hex. cap 106-32x9/16" (3)

. 203 o 47 054 04 12,19 H-67-85

36 Elbow, air cleaner Serew, hex. cap 10-32x11A8" (3)
{Use after Serial No. 1809800003, 17,24,26,31,49,202,204,205 X-67-93
" but before Seriat No. 1824600013) Scraw, hex. cap 1/4-20xc1/2"

209 : 47 054 04 25 X-132-6
37 Flange . - E Washer, Jock #10

. (Discontinued not available at Kohler Co.) 8,201 X-ig1

A T B 45 029 03 Washer, fock #10 (3)

38 - Cleaner assembly, air 25 *-19-1

201 . 151834 Washer, lock 1/4"

S 1,8,13,23,201 X-20-1
Mot Illustraied ‘Washer, L.T. #10 (2}

Degatl, air cleaner 27,203,206 X-22.9
1,4,8,12,14,15,16,17,19,23,26,29, Washer, LT, #10 (3)
46,47,49,51,200,202,204,207,208 2511307 7,13,15,23,209 X-22-9

Decal, air cleaner Washer, plain 1/4"

3,13,24 220811 8,13,23,201 X-25-63

Screw, pan hd. 10-32x2-1/4" Washer, plain #10
27,203,206,209 X-50-37 15,27,203,206,209 X-25-79

Screw, pan hd, 10-32x2-1/4" (3} Nut, hex. 1/4-20
13,23 X-50-37 8,13,23,201 X-81-1

11



K341

Group 2
Baffles & Shroud

Description

Index Description Part Index Part
Number Variation Number Number Mumber Variation’ Number Number
1 Bafile, head 6  Housing; blower .
1,2,4,5,6,8,12,14,29,31,36,39,4C, gL T 297624
44,57,64,66,72,300 45 124 01 6 Housing; blower
2 Baifle; head {Biscontinued not available at Kohler Ca.)
{Discontinued not available at Kohler Co.) 6 ' 237525
18,20 47 124 1 8 Housing, blower
2 Baffle, head a8 237110
19,21,23,34,35,38,68,71 a7y 124 03 & Housing, blower
3 Batfle, head 12 235683
42 47 124 69 & Housing, biower
4 Baiile, oylinder 14 235934
1,2,4,5,6,8,12,14,20,29,31,36,39, 8 Housing, blower
40,44,57,64,66,72,300 45 063 01 18,21,23,38,71 47 027 05
5 Baffie, cylinder 8 Housing, biower
18,19,21,23,34,35,38,42,69,71 47 063 85 {Discontinued not available at Kohler Co.)
4] Housing, blower 20 236788
1 235901 6 Housing, blower
g Housing, blower 31 236221
2 236680 8 Fousing, blower
& Housing, blower 39 235289
4 287047

12



Bafiles & Shroud

a4 (Cont'd)
Index Bescription Part Index Descripiion Part
Mumbsr  Variation Number Humber Mumber  Vaiigtion Number Mumber
8 Housing, blower 16 Wagsher, plaln #8
64 236985 11,19,21,23,35,42,38,71 K-28-92
& Housing, blower 17 Serew, sems hew, ¢ap 10-32x7/16" (3}
66 238541 19,21,23,34,35,38,42,71 H-67-64
5] Housing, blowar i8 Screw, sems hex. cap 1/4-20u5/5" (2)
{Use before Serial No. 1720300013) 19,21,23,35,38,42,71 52 086 11
72 236680 19 Duct, zir-top
7 Housing, blower {Discontinued not available at Kohler Co.)
19 47 027 §7 1A 45 282 02
7 -Housing, blower 20 Duct, side air
(Dlscontlnued not available at Kohler Co.} {Discontinued not available at Kohler Co.)
28 s 47 027 20 11 45 281 62
o :-'-.Housmg, biower 21 . Duct, air chute
ontmued not avau!abfe at Kah!er Co.) (Discontinued not available at Kohler Co.)
P 47 027 14 - o1t 45 281 04
7 mg,' blowar 22 Duct; air
. : 45 027 92 (Discontinued not available at iKohler Co.)
7 Houssng, blower 18 47 281 02
- 36 47 027 18 22 Duct, air
7 Housing, blower {Discontinued not available at Kohler Co.)
' - {Discontinued not available at Kohler Co.} ‘ 34 45 281 14
40 47 027 16 23 Grommet
7 Housing, biower {Discontinued not available at Kohler Co.}
42,69 47 027 05 11 ' X-284-8
7 Housing, blower 24 Cover, air duct
44 47 027 19 {Discontinued not available at Kohler Co.)
7 FHousing, biower 1 45 096 01
57 47 027 27
7 Housing, blower Mot lllestrated
(Use after Serial No. 1720300003} Decal, 16 HP
72 47 027 46 1,2,4,5,6,8,12,14,18,19,20,21,23,
7 Housing, blower 29,31,34,35,36,38,39,40,42,44,57,
300 64,66,68,71,72,300 45 113 01
Before Serial No. 1801300013 use: 47 027 35 Screw, hex, cap 10-32x9/16"
After Serial No. 1801300003 use: 47 027 19 19 X-67-65
8 Baffle, side air Screw, sems hex. cap 1/4-20x7H16" (2)
1,2,4,5,6,8,12,14,20,29,31,36,39, 71 X-67-83
40,44,57,64,66,72,300 235652 Screw, sems hex. cap 1/4-20x7/16" (2)
] Baffle, side air (Use after Serial No. 1720300013}
18,19,21,23,34,35,38,42,69,71 47 063 0t 72 X-67-83
ic Cover, knock out Screw, hex. cap 10-24x3/8"
71 41096 23 64 X-97-3
10 Cover, knoclk out Screw, fillister hd. 19-24x3/8" (18)
{Use after Setial No. 1720300003) 11 X131
72 41 086 23 Screw, hex. cap 1/4-20x3/8"
14 Deflector 11 X-132-2
64 236847 Screw, hex. cap 1/4-20x3/4" (3)
12 Bracket, duct suppori 6,57,64 X-132.2
{Discontinued not available at Kohler Co.) Secrew, hex. cap 1/4-20x3/8" (4)
18 45126 93 1,2,4,12,14,20,31,36,38,40,44,66,
13 Bracket, duct suppori 69,72,300 X-132-2
19,21,23,34,35,38,42,71 45 126 04 Screw, hex. cap 1/4-20x3/4" (5)
14 Screw, hex. cap 1/4-20x1" 5,8,18,42 H-132-2
{Use after Serial No. 7158383) Screw, hex. cap 1/4-20x3/4" (8)
19,34,35,38 47 (86 02 19,21,23,34,35,38 ®-132-2
i5 Kit, air duoct Serew, hex, cap 1/4-20x5/8"
{includes 16-18}) 38 H132-5
19,23,38,71 47 755 33 Screw, hex. cap 1/4-20x5/8" (2)
15 Kit, air duct 19,21,23,34,35,42,71 H-132-5
{Includes 16-18)
35,42 47 755 32

13



Baffles & Shroud

{Cont'd) K341
index Description Part Index Deseripiion Part
NMumbsr Varietion Number Mumber Numbser Variation Number Mumbear
Screw, hex. cap 1/4-20n1/2" Washer, E.T. #10 (18)
18,19,21,23,35,38 X-332-6 1 K-22-22
Screw, hex. cap 1/4-2001/2" (2) Washer, plain #10
5,8,14,20,29,40,42,69 X-132-6 11 X-25-7
Screw, hex, cap 1/4-20x1/2" (3) Washer, plain 3/4"
1,2,4,6,12,31,36,39,44,57,66,71, 34,71 X-25-20
72,300 X-132-6 Washer, plain 1/4"
Screw, hex. cap 1/4-20x1/2" {4) 4 X-25-52
64 A-132-6 Washer, plain 1/4" (2)
Screw, hex. cap 1/4-20x5/8" 19,21,23,35,38,42,71 X-25-52
57,64 H-143-5 Washer, plain /8"
Screw, hex. cap 5/16-18x1-1/4" 1,2,5,6,8,11,12,14,20,28,31,36,
18,19,21,23,34,35,38,42,71 X-154-4 39,40,44,57,64,66,69,72,300 X-25-53
Screw, fillister hd, 10-32x5/16" (3) Washer, plain 1/4" (2)
18 H-167-2 18,34 X-25-53
Washer, lock #10 Washer, plain 1/4" (2)
19 X-19-1 19,21,23,35,38 X-25-72
Washer, L. T/E.T. 1/4" Washer, plain 1/4" (3)
34 X-22-12 71 X-25-72
Washer, ET. #10 Nut, hex. 1/4-20
64 X-22-22 19,34,35,38 X-81-1

14



Kadi

Group 3

20 Breather & Vent
~

19
Index . Description ' Part index  Description Part
Mumbér = Variation Number Number Mumber Variation Number Number
al Gasket, valve cover 13 Cover, valve
1,2,3,4,5,7,200,201,202,203 235048 4,5,201 47 096 01
2 Plate, breather 14  Hose, breather
1,2,4,5,7,200,201,202,203 235631 4,5,201 47 326 01
3 Reed, breather i5 Hose, breather
1,2,3,4,5,7,200,201,202,203 235047 7,203 47 326 02
4 Baifle 16 Clamp, hose (2)
1,2,3,5,7,200,202,203 235117 3 K-426-2
5 Filter, breather 16 Clamp, hose (2)
1,2,3,5,7,200,202,203 235118 7,203 X-426-3
8 Seal, breather 17 Hose 3/8" 1.D. x 1/2" O.D. x 8-3/8°
1,2,3,4,5,7,200,201,202,203 231032 {Discontinued not available at Kohler Co.)
7 Gasket, valve cover 3 X-484-18
1,2,3,4,5,7,200,201,202,203 275144 18 Cover, valve
8 Kit, valve cover 7,203 275839
(Includes 4,5) 19 Cover, valve
1,2,200,202 A-235418-S (Discontinued not available at Kohler Co.}
4] Stud, valve cover 3 45 096 02
1,3,4,5,7,200,201,203 275220 20 Plate, breather
L] Stud, valve cover (Discontinued not available at Kohler Co.)
2,202 235551 3 45 146 02
10 Palnut 1/4-20
1,3,4,7,201,203 X-798-1 Moi lHlustrated
11 Stop, breather reed Mut, hex. i/4-20
4,201 270146 2,5,202 X-81-1
12 Filier, breather Washer, lock /4"
4,201 47 050 01 2,5,202 H-20-1

15




i34

Group 4
Camshait & Valves

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Camshaft assembly 4 Pin, camshatt
(Includes 2) 1,2,3,4,7,200 - 47 380 02
1,200 45 016 06 5. Retainer, upper spring (2) _
1 Camshafi assembly . . 1,2,3,47,200 235011
(includes 2) 8 Spring, exhaust valve S
2 47 010 06 1,2,3,4,7,200 ‘235168
1 Camshaft assembly 7 Rotator, exhaust vaive
{Includes 2) 1,2,3,4,7,200 52413 01
3 47 010 07 8 Spring, intake valve
1 Camshaft assembly 1,2,3,4,7,200 235168
{includes 2) 9 Rotator, intake vaive
4 47 010 08 1,2,3,4,7,200 5241301
i - Camshaft assembly 10 Valve, exhaust (Stellite)
{Includes 2) 1,2,3,4,7,200 237672
7 47 010 09 11 Valve, intake (Stellite} .
2 Spring, actuating _ 1,2,3,4,7,200 - 235582
1,2,7,4,200 ‘47 089 01 127 Kit, retainer
3 Spacer, camshafi .005 . 1,2,3,4,7,200 41 755 10
1,2,3,4,7,200 275066 13 ' Tappet
3 Spacer, camshaft 010 1,2,3,4,7,200 D-235327
275067 ’

1,2,3,4,7,200

16




K341

Group 5
Carburetor

Part

_Index - “Description”” : - _ Index Description Part
‘Number  Varation Number =~ Number Number~ Variation' Number Number
Refer to Section 3 of the Carburetor Reference Manual 1 Carburetor assembly
(TP-2377-D) for the breakdown of the following carburetor 2550
assemblies: o Before Serial No. 1802200013 use:
1 . Carburetor assembly Adjustable jet assembly 45 053 26

1,2,4,5,23,27,49,54,64,65,200
Before Serial No. 1808800013 use:
Adjustable jet assembly 45 053 20
After Serial No. 1809800003 use:
Kit, fixed jet carburetor w/linkage
(Includes 2-8,12, Carburetor
assembly 45 053 72%) 45 853 01
-- Or use -~
Kit, adjustable jet carburetor wilinkage
(Inctudes 2-6,12, Carburetor assembly

45 053 87* or 45 053 80%) 45 853 09
Carburetor assembly
19
Before Serial No. 1805500013 use:
Adjustable jet assembly 45 053 12

After Serlal No. 1805500003 use:

Kit, fixed jet carburetor w/linkage

{Includes 2-8,11, Carburetor

assembly 45 053 71%) 45 853 (2
- or use --

Kit, adjustable jet carburetor w/linkage

(Includes 2-6,11, Carburetor

assembly 45 053 79%) 45 853 08
Carbureior assembly
13,15,16,57
Before Serial No. 1808000013 use;
Adjustable jet assembly 45 0583 68

After Serial No. 1806000003 use:

Kit, fixed j&t carburetor wilinkage

(includes 2-6,11, Carburetor

assembly 45 063 75%) 45 853 05
- OF US@ =

Kit, adjustable jet carburetor wlinkage

{includes 2-6,11, Carburetor assembly

45 053 88* or 45 053 83%) 45 853 12

After seiial no. 1802200003 use:

Kit, fixed jet carburetor w/linkage

{Includes 2-6,11,12, Carburetor

assembly 45 053 73%} 45 853 06
- OF USE --

Kit, adjustable jet carbureior

(Includes 2-6,11,12, Carburetor

assembly 45 053 817%) 45 85310
1 Carburetor assembly
201
Before Serial No. 1808000013 use:
Adjustable jet assembly 45 (053 08

After Setial No. 1808000003, but

before Serial No. 1923000013 use:

Kit, fixed jet carburetor wilinkage

(Includes 2-8,11, Carburetor

assembly 45 053 75%) 45 853 05
-~ Or use --

Kit, adjustable jet carburetor w/linkage

{Includes 2-6,11, Carburetor assembly

45 053 88* or 45 053 83" 45 853 12

After Serial No. 1923000013, but

before Serial No. 2126600013 use:

Kit, adjustable jet carburetor w/gasket

(Includes 2,11, Carburetor assembly

45 053 88" or 45 053 89 45 853 15

After Serial No. 2126600003 use:

Kig, adjustable jet carburetor w/linkage

{Includes 2-6,11, Carburetor assembly

45 053 88* or 45 053 83%) 45 853 12

NOTE: Carburetor is for information only, not available
separately.

Corrected /84 17




Carburstor

{Cont'd) K341
Index Description Part Index Description Part
Number Variaiion Number Number Mumber Varation Number Mumber

2 Caskel, carburaior 9 Line, fuel 5-1/2"
1,2,4,5,13,14,15,19,22,23,25,27, 64,65,200 25 353 o
40,49,50,54,57,64,65,200,201 47 049 01 2] Line, fuel 5"

3 Gasket, carburetor 1,2,5,19,23,25,50,57,201 25 353 (3
1,2,4,5,7,8,9,13,14,15,23,25,27, 10 Screw; sems hex. cap 5/18-18x1" (2)
39,49,50,54,57,64,65,200,201 271030 1,2,4,5,7,8,13,15,16,19,22,23,25,

4 Linksge, carburetor 27,39,40,49,50,54,57,64,65,200,201 X.-770-1
1,2,4,5,23,27,49,54,64,65,200 47 079 11 11 Gasket

4 Linkage, carbureior 13,15,16,19,25,50,57,201 45 041 o7
13,15,16,19,25,560,57,201 47 07810 12 Gasket, air cleaner

5 Bushing 1,2,4,5,23,25,49,50,54,64,65,200 275341
1,2,4,5,13,15,19,23,25,27,49,50, 12 Gasket, air cieaner
54,57,64,65,200,201 47 158 07 25,50 2504108

6 Bushing, linkage 13 Bracket, choke assembly

{Replaced by 25 518 11) (Includes 14)
1,2,4,5,13,15,16,19,23,25,27,49, 2,4,49 50,64 A-236919
50,54,57,64,65,200,201 25158 08 13 Bracket, choke assembly

7 Connector, 90° hose ' {Includes 14)
1,2,4,5,7,8,9,13,15,23,25,27,39, (Discontinued not available at Kohler Co.)
49,50,54,64,65,67,200,201 25 155 02 13 47 217 04

7 Connéctor, 90° hose 14  Clip; choke cable '

16 o X-391-12 2,4,5,13,49,50,64 235603

8 Clamp, hose (2) 15  Braclket, choke assembly
1,2,5,7,19,23,25,50,57,64,65, {Includes 16)

200,201 ' ' A-425-9 5,23 A-236921
16 Clamp, cable
5,23 235778




K341

Carbureior
{Cont'd)

index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
17 Carburetor assembly 21 Needle, idie fuel adjusting
{Includes 19-32} 7,22,40 235006
(Discontinued not availabie at Kohler Co.) 22 Spring, idle fuel adjusting needle
8 45 053 19 7.8,22,39,40 200380
17  Carburetor assembly 23  Screw, idle speed adjusting
{includes 19-44) 7.8,22,39,40 232556
(Discontinued not available at Kohler Co.) 24 Spring, idle speed
39 45 053 44 7,8,22,39,40 232555
8 Carburetor assembly 25 Needie and Seat
{Includes 19-44) {Available only in Carburetor Repair Kit)
22,40 45 053 67 7.8,22,39,40
18 Carburetor assembly 26 Gasket, bowl
(Includes 19-33) 7.8,22,39,40 200375
{Discontinued not available at Kohler Co.) 27 Gashet, bow! baifle
7 45 053 62 7.8,22,39,40 25 841 02
19 Spring, main fuel adjusting needie 28 Kit, float
7,8,22,39,40 200383 {Includes 27)
20 Needle, main fuel adjusiing 7,8,22,39,40 28 757 03
(Use 45 108 01 after Sesial No. 7311133) 29 Pin
8 237489 7,8,22,39,40 200376
20 Needie, main fuel adiusling 30 Bowl
7,22,40 235415 7,8,22,39,40 2354438
20 Meedle, main fuel adjusiing 31 Sorew, bowl retainer
35 45 103 01 7,8,22,39,40 47 100 06
21 MNeedle, idle fuel adjusting 32 Gasket, bow! retainer screw
8,38 275231 7,8,22,39 200372

19




Carburetor

(Coni'd) K34t
Index Descriplion Part Index Description Part
Mumber Variation Number Number Mumber Variation Number Number
a3 Spring, float 47 Spring, thermostat
7,22,40 237917 (Discontinued not available at Kohler Co.)
34 Giasket, air cleaner 7 45 089 01
7,22,40 47 041 05 48 Cup, choke
35 Connesctor {Discontinued not available at Kohler Co.}
22,40 X-447-10 7 45108 01
36 Spring, choke shaft 49 Clip
22,40 45089 02 22,40 48 154 02

37 Kit, solenoid
(Includes 38,39 terminals 25 452 03
and 25 452 07, lead 41 518 18)

22,40 25 755 05
38 O-Ring

22,40 4% 15302
3 Plunger, solenoid '

22,40 41 385 0%
40 Bracket, solenoid

22,40 45126 12
a1 Screw, fillister hd, 10-24x5/16" (2)

22,40 X-15-10
42 Washer, lock #10 (2)

22,40 X-19-1
43 Washer, plain #10 (5)

22,40 X-25-79
44 Choke

22,40 41175 11

45 Adapter, carburetor
(Biscontinued not avaitable at Kohler Co.)
7 45 02¢ 01
45 Ring, grip
7 31 080 01

Not lilustrated

Screw, hex. cap 1/4-20x1/2"

13 X132-6
Kit, carbuyetor repair
(includes bowi retainer screw gasket, bowl ring
gasket, bowl baifle gasket, needle and seat
with gasket, float pin and needle valve)

7 S 25 757 01
Kit, carburetor repair
(Includes bow! retainer screw gasket, bowl ring
gasket, bow! bafile gasket, needle and seat
with gasket, float pin and needle vaive)

8,02,39,40 25 757 02
‘ Terminal, ring tongue

22,40 25 452 03
Terminal

22,40 25 452 07
Lead, black
(5"-18 gauge)

22,40 41 518 18

Lead, choke to starier side
(26"-18 gauge - insulated push on tab terminais}
(Discontinued not available at Kohler Co.)

22,40 ' 45518 04

26




Kadi

Group 7

Crankcase

index Description Part Index Description Part
Mumber Variation Number Number Number Variation Number Number
1 Cylinder Block 2 Senl, front oil
{Service with either a Short Block or Minibtock. 1,2,4,5,6,10,13,15,17,18,21,23,
Refer to the K341 Selection Guide, TP-2076-D.) £25,26,39,40,49,53,67,68,69,71,
ALL 72,82,83,104 47 032 06

2 Gasket, camshaét cover 10 Shatt, stub (2)
1,2,4,5,6,10,13,15,17,18,21,23,25, 1,2,4,5,6,10,13,17,18,21,25,26,
26,39,40,42,53,67,68,69,71,72,82, 40,53,67,68,69,71,72,82,83,104 236559
83,104 235025 11 Guide (2)

3 Cover, camshaft 1,2,4,5,6,10,13,15,17,18,21,23,
1,2,4,6,10,13,15,17,18,23,25,26, 25,26,39,40,49,53,67,68,69,71,
39,40,49,53,67,68,69,82,83,104 235026 72,82,83,104 235007-S

4 Cover, camshafl 12 insert, intake and exhaust valve (2)

) 5,16,21,71,72 237623 1,2,4,5,6,10,13,15,17,18,21,23,

5 Gasket, bearing plate .010 25,26,39,40,49,53,67,68,60,71,
1,2,4,5,6,10,13,15,17,18,21,23, 72,82,83,104 230265
25,26,39,40,49,53,67,68,69,71, 13 Beearing, rear ball
72,82,83,104 235070 1,2,4,5,6,10,13,15,17,18,21,23,

G Gasket, bearing plate 25,26,39,40,49,53,67,68,69,71,
1,2,4,5,6,10,13,15,17,18,21,23, 72,82,83,104 236376
25,26,39,40,49,53,67,68,69,71, 14 Seal, rear oil
72,82,83,104 235757 1,2,4,5,6,10,13,15,17,18,21,23,

7 Bearing, front ball 25,26,39,40,49,53,67,68,69,71,
1,2,4,5,6,10,13,15,17,18,21,23, 72,82,83,104 &7 032 07
95,26,39,40,49,53,67,68,69,71, 15 Plug, pipe
72,82,83,104 235376 1,4,13,21,25,39,67,68,69,71,82,

8 Plaie, bearing 83,104 47 132 01
1,5,13,21,68,69,71,83,104 45 156 03 15  Plug, pipz (2)

8 Piate, bearing 10,16,26 47 139 01
2,4,6,10,16,17,18,23,25,26,39, 16 Plug, cup (2)

40,49, 53,67,72,82 45 156 02 15,23,38,40 H-T023
16 Plug, cup
69,71,72 K-702-14

21




Crankcase

(Cont'd) K341
Index Description Part index Description Part
Mumber Variztion Number Mumber Mumber  Variation Number Number

17 Piug, expansion Mot HHusirsted
1,2,4,5,6,10,13,15,17,18,21,23, Screw, hex. cap 3/8-16x3-3/4
25,26,39,40,49,53,67,68,69,71, 15 H-7-38
72,82,83,104 A-230-11 Screw, hex. cap 1/4-20x5/8"

18 Shaft, governor 1,13,39,68,69,71,83,104 X-132-5
1,2,4,5,6,10,13,15,17,18,21,23, Serew, hex. cap 1/4-20x5/8° (4)
25,25,39,40,49,53,67,68,69,71, 5,17,23 X132-5
72,82,83,104 235125-8 Screw, hex. cap 1/4-20x1/2" (3)

19 Bearing 1,13,39,68,69,71,83,104 X-132-6
1,2,4,5,6,10,13,15,17,18,21,23, Screw, hex. cap 1/4-20x1/2" (4)

25 ,26,39,40,48,53,67,68,69,71, 2,4,6,10,15,16,18,21,25,26,40,49,
72,82,83,104 234866 53,67,72,82 X-132-6
20 Housing, fan Screw, hex. cap ¥/8-16x1" (4)
({Discontinued not available at Kohler Co.) 1,4,5,6,10,13,15,16,17,21,23,25,
18 45 081 02 26,39,67,68,69,71,72,82,83,104 X-158-2

21 Gaslcet, closure piate Screw, hex. cap 3/8-16x1-1/4" (2)

15 4504100 15 X-159-3

22 Piate, closure Screw, hex, cap 2/8-16x1" (4)

{Discontinued not available at Kohler Co.) 40,49,53 X-175-1
15 45 009 01 Washery, plain 1/4"
39,68,83 X-25-72




K341

Group &
Crankshaft
@p ?
Op @/
5
. Index . Descnptlon Part incdex Description Part
Number Vanatton Number Number Number Variation Number Number
1 ‘cra kshafi (Siandard) . 2 Crankshaft
e _ 45 {42 21 o (Discontmued not available at Kohler Co.)
i Ki cra kshaft e R 10 45 014 07
i 417,27,301 : - 4814225 3 Gear - assembiy {2)
A0 K, crankshafi RIS (Inciudes 4)
K 26 58 304 . 4514222 (Order Spacer Kit No. 47 755 01 when
1 K, cmnkshaﬁ replacement spacers are required)
21 45 142 27 ' 1,2,4,7,21, 27 44 55, 56 58,72,300,
% Kit, crankshafi _ 303,304, 305 45 043 03
44,72 45 142 29 4 Bearing, needie (2)
1 Kit, crankshaft 1,2,4,7,21,27,44,55,56,58,72,300,
303 45 142 19 303,304,305
1 Kit, crankshaft Before Serial No. 9641311 use: 236506
22 45 142 38 After Serial, No, 9641310 use: 47 030 01+
1 Kit, crankshaft L] Kit, spacer
302 45142 26 {Includes 6)
i Kit, crankshaft 1,2,4,7,21,27,44,55,56,58,72,300,
: 55 45 142 34 303,304,305 47 755 01
1 Kit, crankshaft G Retainer (2)
56 45 142 20 1,2,4,7,21,27,44,55,56,58,72,300,
1 Kit, crankshaft 303,304,305 X-269-34
305 45 142 37
*NOTE: Refer to Service Bulletin No. 135 to determine
which gear assembly and needle bearing to

order.

23




Group 9
Cvlinder Head
Index Description Part index- - Description Part
Number Variation Number Number Number Varation Number : Number
1 Screw, hex. cap 3/8-16x1-1/2" (7) 7  Spacer 7/16" L.D. x 3/4" G.D, x 19/64" (2)
1 L T 270158 (Discontinued not available at Kohler Co.)
1 Screw, hex. cap 3/8-16x1-1/2" (10) © 8 X-400-93
2 270158 8 Stud (2)
1 Screw, hex, cap 3!8-48;{1—1/ “(9) 1,4,9,19 237522
3,10;11 300 270158 B Stud
1 Screw, hex. cap 3/8-16x1-1/2" (8) 10,11,13,16,22,25 237522
4,5,8,9,13, 16, 19 25 270158 g | Swd(2)
1 Screw, hex. cap 3/8-16x1-1/2" (8) 5,8 237277
22 270158 g Support, front mount
1 Screw, hex. cap 3!8-16}:1-3/5;." ' (Discontinued not available at Kohler Co.)
1,3,13,307 270721 8 45 161 o1
2 Washer, plain 3/8" {11)
1,3,9,10,11,13,22 270889 Not ilsustrated
2 Washer, piam 3/8"(10) " Serew, hex. cap 3/8-16x2"
2,4,5,8,13,16,19,25,30 270882 16,25 H-129-14
3 Head, eylinder VR " Washer, lock 3/8"
1,2,3,4,5,9,10,11, 192230 45 015 09 510,13 X-22-1
4 - Heati cylinder - o Washer teck 3/8" (2)
8 45 015 03 1,4,8,19 X-22-1
4 Head, cylinder Washer; _hl-temp cutout
16,25 45 015 08 16,25 47 468 07
5 Gasket, cylinder : i‘é_ut_h;ex 3[_8-16 4
1,2,3,4,5,8,9,10,11,13,16,19,22, 1,9,19 . ¥-83-2
25,30 45 041 17 Nut; hex. 3/8-16 (2)
6 Sirap, lifling 4,5,8,10,11,13,16,25 X-83-2
1,3,4,5,13,15,192,22,25,30 47 445 02 Nut, hex. 3/8-16 (5)
7 Spacer 13/32" L.D. x 5/8" O.D. x 23/32" (2) 22 X-83-2
1,4,5,9,19 X-400-71 MNut, hex. 3/8-16 (2)
7 Spacer 13/32" L.D. % 5/8" 0.D. x 23/32" 4 ¥-83-6
10,11,13,16,22,25 X-400-71 Mest, hex, 3/8-16
5 K-83-6




K341

Group 10
Dipstick

DIPSTICK AND OIL FiLL TUBE DETAILS

STAHDARD SHOULDER TYPE
K

BIPSTILI

OiL DRATH

[ {1

5 T
A N

FLANGE TYPE

D]PST]CK—7
o~

CURVED TUBE
{FLANGE MOUNTING)

T
ermmrT— : -‘ﬂ]{ )

BAYONEY TYPE DIPSTICK

Index Description Part index Description Part
Number Variation Number Number Number Variation Number Number
1 Dipstick 2-1/4" blade 4 Dipstick 13-7/64" blade
1 A-235082 {When replacing dipstick for the first time, oil
2 Dipstick 16-3/4" biade fill tube 47 180 05 must be ordered)
21,204 47 035 05 33 45 272 04
3 Dipstick 7" blade 4 Dipstick 13-7/64" blade
{Discontinued not available at Kohler Co.) 210 4527204
23 A-236472 & Dipsiick 4-61/64" blade
4 Bipstick 18" blade 200 46 272 02
2,202 237015 5 Dipstick 8-8/16" blade
4 Dipstick $-1/8" blade 5 237654
8 236837

25




Jipsiick

Cont'd) a4
Index Desecripiion Part index Description Part
Mumber Variation Number Number Number Variation Number Humber
g Dipstick 8-31/32" blade 17 Tube, oil ##ll 7"
10,208 237932 {Discontinued not available at Kohler Co.)
] Dipstck 14-1/2" blade 15 47 180 01
3 237052 17 Tube, oil #ill 9"
7 Flug, pipe 3/4" 17,18,22 47 180 03
207 X-75-6 17 Tube, oil fill 8-41/64"
B Dipstick 14-1/2" blade 24,30,201,209 47 180 04
24 45 272 63 17 Tube, off fill 8-41/64"
9 Dipstick 7-13/16" blade {When replacing ol fill tube for the first time,
4 237620 dipstick biade 47 038 16 must be ordered}
9 Dipstick 12-3/16" blade 205 47 180 04
{Discontinued not available at Kohler Co.) 17 Tube, oii fili 8-41/64"
15 47 038 02 {When replacing oil fill tube for the first tims,
] Dipstick 15-7/64" blade dipstick blade 45 272 04 must be ordered}
18 47 038 03 33 47 180 05
8 Dipstick 13-55/64" blade 17 Tube, oil fill 8-55/64"
22,17 47 038 04 212 47 029 06
10 Dipstick 4-3/8" biade 18 Clamp
6,203 237013 20,22 X-785-1
10 Dipstick 4-3/8" blade 18 O-Ring
(When replacing dipstick for the first fime, 212 | 41 153 01
. oil fill tube 47 123 08 must be ordered} 20 Gasket, oil fill
206 237013 2,3,5,8,15,17,18,22,24,30,33,201,
i0 Dipstick 15-3/8" blade 202,205,209,210,211,212 237064
212 47 038 28 21 Tube, oil fill 4-1/4"
11 Dipstick 4-11/32" blade 2,5,8,202 47 538 1
28 47 272 01 22 Bracket, tube
11 Dipstick 12-3/8" blade (Use after Serial No. 7158383)
207 277357 22 47 126 11
12 Dipstick 13-53/64" blade 22  Bracket, tube
30,201,209 47 038 18 30 47 126 11
12 Dipstick 14-53/64" blade
(When replacing dipstick for the first time, Not liustrated
oll fill tube 47 180 04 must be ordered) Screw, hex. cap 10-32x9/i6"
205 47 038 16 22,30 X-67-65
12 Dipstick 14-53/64" blade Screw, fillister hd. 10-24x1/2" (3)
211 47 038 16 2,3,5,8,15,17,18,22,24,30,33,201,
i3 Tube, oil filt 8-41/64" 202,205,209,210,211,212 X~131-2
21,204 47 12310 Screw, hex. cap 1/4-20x1/2"
14 Tube, oil fili 9-11/32" 22,30 X-132-6
3,24 ' 236964 Washer, lock #10
14 Tube, oil fill 8-41/64" : 22,30 X-19+1
210 47 1180 05 Washer, LT. #10 (3)
15 Tube, oil fill 3-1118" 3,15 X-22-9
8,28 45 538 01 Washer, plain #10
18 Tube, oil fill 8-5/8" 22,30 X-25-7
207 271829 Washer, plain 1/4"
16 Tube, oif fill 1-13/18" 22,30 X-25-53
6,23,203,206 47 123 08




K341

Group 11
Gy Eleciric Start

/
==
indesx _Descnptlon s . Part . Index | Descnpison Ny Part
Nu’ﬁip‘er - Variatior Number Number Number ~ Variation Number Number
R Brace, staa‘&er adjusting R §  Screw;hex. cap 3/8-16x1-5/16" (2)
A 231273 (Use 234380 when fuel tank bracket
2 '-*Bracket suppori sy ~ is mounted with-starter mounting screws)
R IR 235373 3,205 b 234848
3 Key, .square 5 Screw; hex. cap 3/8-16x1-13/32" @
' SR S 242168 . 12,203 234380
4 Pulley, drive L 6 Bracket support
4. _ 231591 3,6,203,205,206 237239
5 Screw, hex. cap 3/8-16x1-5/16" (2) 7 Solenoid
1,2,5,8,9,14,15,20,200,201,202, 205 48 404 03
204,208,207 234948

27



Eleciric Siar
{Cont'd)

Ry

A number of changes have been made on Uniled Technologies/Ametican Bosch starling motors, When malor
changes were made, United Technologies changed their mods! designalion and Kohler in iurn changed ths starter
par number and also established an englne serial number break 1o indicaie when the new mods! was used. The
chart below lists the starier supersessions by both United Technologies model and Kohler pait number. Foliowing
the chart is a paris breakdown of each siarter with the starters listed in numerical sequence by Kohler pari number.

The United Technologies model number is found on the mounting bracket of each starier. If the model number can
be obtained, locate the corresponding Kohler part number in the chart. Then find the required replacement pari
numbers under the paris breakdown for that Kohler starter number.

If the United Technologies model cannot be determined, check the serial number of the engine o determine which
starter it uses. For example, if starter Variation 5 is called for and the engine Serial Number is 71224586, the chart
indicates the United Technologies SMH12A201 or Kohler 45 098 01 starter. If the Serial Number had been 7333700
the chart indicaies that the engine used the 12507-28-M03030SM or Kohler 45 098 05 starter.

Fepiaced By
Kohlier American Bosch Kohler American Bosch Effective
Variations Pari No. Part No. Pait No. Part No. Serial No.
1,2,5,9 45 0238 01 SMH12A201 45 098 03 SMH12A201 7144003
12,200,201,204 45 098 03 SMH'i 2A201 45 098 05 12507-20-M0O30SM | 7333352
45 098 05 12507-20-M030SM 45 098 07 16353-23-M0O30SM | 8193133
45 008 07 16353-23-M0O30SM 45 098 02 5666120-M030SM | 2301100013
8 SMiH12A4 or
A-237354 05204-24-M0O30SM 45 098 07 16353-23-M030SM | 8193133
45 098 07 16353-23-M030SM 45 028 09 5666120-M0308SM | 2301100013
3,6,203,205,206 SMH12A5 or
A-237511 05905-21-M0O30SM 45098 10 5685720-M030SM | 2333600013
14,15,202,207 45 098 06 14925-27-MO30SM 45088 11 5665820-M0305M | 2333600013

]
e




Fleciric Star

K341 {Cont'd)
fndex Descripilon Pari
Mumber Vanation Number NMumber

16 Starier - assembly fhigh mount)

(SMH12A201)

{Includes 17-23) 45 088 01
i7 Beit, thru wiwasher (2) 237649
ig Cap, drive end 237650
19 Kit, brush and spring

(Replaced by 82 755 28} 52755 15
20 Cap, commutator end 4g 227 04
2% iKit, armature 45 755 09
22 Kit, drive

(Includes 23} 45 755 03
23 Kit, drive paris 47 755 13

Index

Description

Part
Number Variation Number Numbey
8 Starier - assembly (fow mount)
(SMH12A5 or 05995-21-M030SM)
{Includes 9-15) .=~ A-237511
9 Bolt, thru wiwasher (2)
(Replaced by. 12,086 02) 237646
10 Bracket'and Cap Drive End 237361
11 Kit, brush and spring o
{Replaced by 82 755 28} 52 755 15
i2  Cap, commutator end 48 227 04
13 Armature 47170 01
14 Kit, drive
(Includes 15) 47 755 07
i5 Kit, drive pails 47 75513
4
/. .

Gt

index

Description

Part
Number Variation: Number Number
24  Starter - assembly (high mount)
(SMH12A201)
(Includes 25-31) 45 098 03
25 Bolt, thru w/washer (2) 237649
25 Cap drive end 237650
27 Kit, brush and spring
{Replaced by 82 755 28) 52 75515
28 Cap, commutator end 48 227 04
29 ¥it, armature 45 7585 02
30 Kit, drive
{Includes 31) 45 755 03
3 Kit, drive parts A7 755 13

29



Eleclric Start
{Cont'd) w34l
index Descrigtion Part
Humber Vadation Number Humber
4o Sterier - assembly (high mound)
(14928-27-MO30SM)
{Ineludes 41-47) 45 098 06
41 Bolt, thry wiwasher {2) 237649
42 Cap, drive end 237650
43 Kit, brush and spring
(Replaced by 82 755 28) 52 755 15
44 Cap, commutalor end 48 227 04
45 Armature 45 170 02
45 Kit, drive
{Includes 47) 47 749 02
&7 Kit, drive paris 47 755 13

index Description Part
Number Variation Number Number
32 Starler - assembly (high mount)
(12507-29-M0O305M)
(Includes 33-39) 45 058 05
a3 Boit, thru w/washer (2) 237649
34  Cap, drive end 237650
35 Kit, brush and spring
{Replaced by 82 755 28) 5275515
38 Cap, commuiator end 43 227 04
37 Armature 45170 02
38 Kit, drive
{Includes 39} 47 755 07
39 iKit, drive paris 47 755 13

index Description Part
Number Variation Number Numiber
48 Starter - assembly (high mount)
(16353-23-M0O30SM)
{Includes 49-55) 45 028 07
4% Bolt, thru wiwasher (2) 237649
50 Cap, drive end 237650
51 Kit, brussh and spring
{Replaced by 82 755 28) 52 755 18
52 Cap, commutiator end 48 227 04
53 Armature 48 170 02
54 Ki, drive
(Includes 55) 47 785 07
55 iit, drive paris 47 78513

]

]




K341

Electric Siart

{Cont'd)

Index  Description Part Index Description Part
Number Variation Number Number Number Variation Number Number

56 Starier assembly (high mount) 63 Starter- assembly (low mount)

(56661-20-M0O30SM) {56657-20-MO30SM)

{Includes 57-62) 45 098 09 (includes 64-69) 45 098 10
57 Bolt, thru wiwasher 237649 64 Bofit, thru w/washer 12 086 02
58 Armature 45170 03 65 - Armature 45170 04
59 Cap, commutator 45 227 01 6. - Cap, commutator 25 227 1
60 Kit, brush and spring 87 Kit, brush and spring 8275528

(Replaced by 82 755 28) 52 755 15 68 Cap, drive end 45 227 02
61 Cap, drive end 45 081 05 69 Kit, drive 45 755 17
62 Kit, drive 45 755 15

¥



Eleciric
{(Cont'd)

Start

K341

index Description Part
Mumber Variation Number Number
T0 Starter - assembly (high mount)-
{56658-20-M0O30SM)
{Includes 71-78) 45 098 11
71 Bolt, thru wiwasher 237649
72 Armature 45 170 03
73 Cap, commuiator 25 227 01
74 Kit, brush and spring 82 755 28
75 Cap, drive end 45 081 05
76 Kit, drive - 45 755 16

index Description
Number Variation Number

Fart
Mumber

Not NMustrated

Decal, warning
2,8,15,202;204

Decal, 12 voit warning
2,8,15,202

Decal, 12 voit warning
8

Decal, warning
9

Screw, set 5/16-18x1/4" (2)
4

Screw, sems hex. cap 1/4-20x3/4"
3,6,203,206 )

" Screw, hex. cap 3/8-16x7/8"

4

Screw, hex. cap 3/8-16x1-1/8" (2):
4

Washer, lock 3/8" (2)
1,2,3,4,5,6,8,9,12,14,15,200,201,
202,203,204,205,206,207

Washer, LT. 3/8"
4

Washer, plain 3/8"
3,6

Washer, LT. /4"
g

Washer, plain 3/8" 2) |
12

Mut, hex. 4/4-20
8

237447

277356

277365

2374438
X-60-50
X-67-62
X-i2e-4

X-129-13

X-22-1
X-22-10
X-25-41
X-22-11
X-25-93

A-81-1

32



(K341

e Group 12
= Exhaust
/?
\8
. lndex Des npsaon S Part Index ' Description Part
Number  Variation: Number Number Number Variation: Number Number
e -"Muﬁler * Tube, exhaust
1,200,202 - 45 068 01 (Dlsconimued not available at iKohter Co.)
1 Sl.fiuffler o "5 4512302
(Use before Serial No. 1503800013) 8 Gask;et,. exhausi
2017 . 45 068 01 202,203 45 041 15
2 Pipe 1-‘5/4" NPTFE x 3" B 9 Siud
1,14 45 136 01 {Use before Serial No, 14088001)
2 Pipe 1-1/4" N.P.T.F. x 3" 202 4107219
(Use before Serial No. 1503800013)
201 45 136 01 | Not Mustrated
3 Elbow, exhaust ‘Screw, hex. cap 5/16-18x2-1/4°
{Discontinued not available at Kohler Co.} (stcontlnued not available at Kohier Co.)
5 45 054 02 5 230578
4 Elbow, exhaust Screw, hex. cap. 5/16-18x1-5/8"
7 45 054 G4 5 ' 230992
5 Elbow, exhaust Washer, lock 5/16" (2)
8 45 054 05 5 X214
6 Nut, lock 1-1/4
7.8 45 100 01

33



K341

Group 13
Flywheel -

Index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Flywheel 2 Flywheel
1,17,70,400,414 A-235908% 26,404 47 025 22
1 Flywheet 2 Flywheel
5 237287 28,32,42,411,427 47 025 28
2 Flywhee! 2 Flywheel
2,3,6,10,13,20,23,29,46,51,66,67, 39,412 45 025 03
68,73,401,413,415,417,418,421, 2 Flywheel
425,428 47 025 28 41,413,423 A-236707
2 Flywhes! 2 Flywheel
12 47 025 19 47,403,407,420,421,424 47 25 24
2 Fiywhesl
19,408 47 025 23 *NOTE: Beview Parts Bulletin No. 129 before ordering.

14




Flywhesl

K34t {Cont'd)
index Description Part index Desecription Part
Number \Variation Number Mumber Numbser Variation Number Mumber
2 Flywheel g Sorew, hex, cap ¥/8-24x1-1/4°
56,426 A-Z36286 1,2,3,5,6,10,12,13,17,19,20,23,25,
2 Flywheel 28,29,32,39,41,42,46,47 49,51,56,
75 47 625 17 66,68,70,73,75,400,401,402,403,
2 Fiywheel 404,405,406,407,408,409,410,411,
402,409 47 (25 49 412,413,414,415,416,417,418,419,
2 Fiywheei 420,421,422,423,424,425,426,427,
410 45 025 07 428 25 086 24*
2 Fiywheel 10 Shaft, front drive
418 47 025 52 6,46,403 237350
3 . Adapter, front drive 10 Shaft, front drive
‘(Replaced by 25 029 04) {Discontinued not available at Kohler Co.)
2, 49 67 417 237373 -10,28 45 144 05
10 Shaft, front drive
Old Demgn Hardware {Discontinued not available at Kohler Co.)
4 . Key 51 - 45144 16
. N 23561012 13,17,19,20,23,26, 10 Shaft, front drive
- 28 29 32 39.41,42, 46 47,48, 51 56, 20,66,428 52 14419
* 66,68,70,73,75,400,401,402,403, 19 Shaft, front drive
404,405,406,407,408, 409 410,411, 29,47 422 235954
412.418,414,415,416,417,418,419, 11 Kit, rope start puliey
420,421, 422 423, 424 425,426, 427 - {(includes 12-15, decal 25 113 08)
428 X-286-174# 400 47 755 28
5 Nut =) o ' 12 Screen, grass
1, 2 3 5, 6 10, 12, 13 17,19,20,23,26, 1,41,400,406,425,426 235208
28,29,32,39,41,42,46,47,49,51,56, 13 Pulley, electric start (single groove)
66,68,70,73,75,400,401,402,403, 1,12,41,400,406,425,426 235207
404,405,406,407,408,409,410,411, 14 Rope
412,413, 414 415 416 417,418,419; ALL A-23008%
420,421 422 423 424 425, 426 427, 15 Screw, truss hd. 1/4-20x7/8" (4)
428 25 100 024# 1,400,425,426 X-166-1
6 Washer, p!aln s/g" o 16 Screen, grass
1,2,3,5,6,10,12,13,17,19,20,23,26, 6 47 162 04
28,29,32,39,41,42,46,47,49,51,56, 16 Screen; grass
66,68,70,73,75,400,401,402,403, 17,70 47 162 02**
404,405,406,407,408,409,410,411, 17 Kit, grass screen
412,413,414,415,416,417,418,419, (Includes 18)
420,421,422 423,424,425 426,427, 3,32,56,75,401,405,415,416,423 47 755 15
428 X-25-104# 17 Kit, grass screen
{Includes 18)
dew Design Hardware 419
7 Key, woodruff Before Serial No. 1801300013 use: 47 755 16
1,2,3,5,6,10,12,13,17,19,20,23,26, After Serial No. 1801300003 use: 47 755 22
28,29,32,39,41,42,46,47,48,51,56, 18 Screw, truss hd. 1/4-20x5/8" (4)
66,68,70,73,75,400,401,402,403, 2,3,6,6,10,12,13,17,19,23,26,28,
404,405,406,407,408,409,410,411, 28,32,42,46,47,49,51,56,66,67,68,
412,413,414,415,416,417,418,419, 70,73,75,400,406,408,409,410,
420,421,422,423,424,425,426,427, 413,414,415,416,417,420,421,422,
428 X-46-3% 423,424,427 ,428 47 986 08
8 Washer, plain 3/8" 19 Kit, grass secreen
1,2,3,5,6,10,12,13,17,19,20,23,26, (includes 18}
28,29,32,39,41,42,46 47 ,49,51,5686, 10,28,29,42,46,47,51,66,403,
66,68,70,73,75,400,401,402,403, 420,422,428 47 755 16
404,405,406,407,408,409,410,411, 20 Kit, grass screen
412,413,414 ,415,416,417,418,419, {Includes 18}
420,421,422, 423,424 425 426 427, 26 47 755 18
428 52 488 15" 20 Kit, grass screen

{Includes 18)

402,409,418 &7 755 21

25



Flywheel

{Cont'd) K341
index Desecription Part Index Description Part
Number Variation Number Number Number Variation Number Mumber
21 Kit, grass soreen Mot Mustrated
{Includes 18) BDecal, pulley
410 47 755 19 400 25 113 08
21 Kit, grass screen Secrew, pan hd. 10-24x1" '
{includas 18) {Use after Serial No. 1801300003)
(Use before Serial No. 14008001) 419 X-50-7
413 47 755 19 Screw, hex. cap 3/8-i6xi" (4)
23 Kit, grass screen 2,6,10,20,28,29,46,47,49,51,686,
{includes 18} 87,68,403,417,422,428 X-159-2
421,427 47 755 22 Washer, lock 3/8" (4)
23 Kit, grass screen 2,6,10,20,28,29,46,47,49,51,66,
(Includes 18) 67,68 H-2241
2,42,67,307 47 756 23 Washer, plain 1/4" (4)
24 Kit, grass screen 1,17,51,70,75,400,406,424 425,
{Includes 18) 426 X-25-52
5,19,73,408 47 755 17 Washer, plain 1/4° (4)
25 Screen, grass 10,28 A-25-73
(Discontinued not available at Kohler Co.) Adapter, front drive
68 47 126 16 {Not supplied by Kohler Co., contact Original
26 Screen, grass Equipment Manufacturer)
{Discontinued not available at Kohler Co.) 68 . o
424 47 162 29 i
27  Cup, drive #NOTE: This hardware is used to fasten externaily
{Inclues 28} threaded crankshafts only. The hardware used to
5,19 4107103 fasten internally threaded crankshafts is also
28 Pin, dowl listed. Refer o items. For crankshaft
5,19,408 H-56-7 mformatlon, refer io Group 8.
29 Kit, drive cup
(Includes 8) *NOTE: This hardware is used to fasten internaliy
408 52 755 61 threaded, crankshaﬂs only. The hardware used to
30 O-Ring -fasten extemally threaded crankshafis is also
10 271463 listed. Refer to items. For crankshaft
3 Screen, grass information, refer to Group 8.
{Discontinued not available at Kohler Co.) ' ' :
404 45 162 02
32 Kit, grass screen
23 47 755 10




Group 14
Fuel Pump

Index  Description Part Index Descrintion Part
Mumber Variation Number Number Mumber Variation Number Number
1 Puinp, fuel (w/prime lever) 5 Connector, 90° hose
{includes 2-5) (For 3/16" |.D. rubber hose)
2,21,48,202,207 47 559 01 20,22,27,28,35,36,37,41,44,48,200,
2 Gasket, fuel pump 201,202,204,205,206,207,208,20¢  X-391-11
{Use on metal body pump 6 Pump, fuel (wfo prime lever)
applications only) (Includes 2-5,7)
1,2,3,4,5,7,9,12,14,18,20,21,22,25, 20,22,27,28,35,36,37,41,44,200,
27,28,32,35,36,37,41,44,48,200,201, 201,204,205,206,208,209 47 559 04
202,203,204,205,206,207,208,208 2504105 7 Connector, 45° hose
2 Gasket, fuel pump 20,22,27,28,35,36,37,41,44,200,
(Use on non-metal body pump 201,204,205,206,208,208 47 155 12
applications only} 8 Pump, fuel {(w/o prime lever)
1,2,3,7,9,12,14,19,20,21,22,25, 9,15,19,25,32 A-236205
27.28,32,35,36,37,41,44,48,200,201, g Gasket, fuel pump pad
202,204,205,206,207,208,209 25 041 09 15 277649
3 Washer, plain 1/4" (2) 10 Cover, pump pad
2,20,21,22,27,28,35,36,37,41,44, 4,203 240282
48,200,201,202,204,205,206,207, 11 Screw, fillister hd. 1/4-2023/4" (2)
208,209 X-25-63 1,2,3,4,5,7,9,12,14,15,19,20,21,
4 Connector, 90° hose 22,25,.07,28,32,35,36,37,41 ,44,
(For 1/4" 1.D. rubber hose) 48,200,201,202,203,204,205,206,
1,3,32 25 155 02 207,208 H174-2
4 Connector, 90° hose (2) 12 Slesve
(For 1/4" 1.D. rubber hose) (Copper fuel line only)
2,7,9,12,15,14,20,21,22,27,28,35, 5 220547
38,37,41,44,48,200,201,202,204, i3 Mut
205,208,207,208,209 25 155 62 {Copper fuel line only)
5 Connector, 80° hose 5 220786
(For 3/16" 1.D. rubber hose) i4 Line, fuet 6-3/4"
{Use 25 155 02 prior to Serial No. 5155716) {Pump to earburetor)
1,7,9,12,14,15,37, BZ 353 04

1 X-3g1-11

37



Fuel Pump

(Cont'd) K341
index Description Part Index Description Part
Mumbear  Variation Number Number Number Variation Number Mumber
14  Ling, fuel 5-1/2" 21 Filter
(Pump to carburetor) 41,205 25 G50 02
2,3,5,20,21,22,27,28,35,36,41, 22 Eibow, 90° (2}
44,209 25 353 01 32 X-447-10
14 Line, fuel 3" 23 Nipple, pipe 1/8x2/4"
41 25 353 02 19,32 X-217-6
14 Line, fuel 6-1/4" 24 Elbow, streat 1/8"120°
a5 25 353 04 19,32 45 283 03
14 Line, fuel 8" 25 Line, fuei
205 25 353 10 19,32 45 516 05
15 Ciamp, hose (2)
(Rubber fuel line only) Not llustrated
1,2,3,5,7,9,11,12,14,15,20,21,27, Screw, hex. cap 1/4-20x1/2" (2)
28,35,36,37,41,44,200,209 X-426-9 {Discontinued not available at Kohler Co.)
16 Pump, fuel {(wiprime lever) H X-133-2
5 A-235807 Kit, fuel pump repair (Use only with pumps
17 Pump, fuel (wfo prime lever} having letter “B” stamped on body)
1,3,7,12,14, B-235845 (Includes diaphragm’ spring, valve
18 Pump, fuel assembly, vaive gasket and pulsator
11 41 393 45 diaphragm)
i9 Bracket, fuel pump 1,3,7,12,14 230675
(Discontinued not available at Kohler Co.) Kit, fuel pump repair (Use only with pumps
11 45 126 02 having letter “B" stamped on body)
20 Sclenoid, fuel (Includes diaphragm spring, valve
32 45 462 ¢4 assembly, valve gasket and pulsator

diaphragm)

9,15,19,25,32 236387

18



Group 18
Fuel Tank

b ®

9L / 4

o/ /

13
- & 14
12
Index Description Part Index Description Part
Number Variation. Number Number Number Variation Number Number

1 Bracket, upper tank assembly i1 Line, fuel 20"

{Includes 2,3) (Discontinued not available at Kohler Co.)
1,2,5,9,11,200,203,204,205,208 47 217 10 5,11,208 X-811-1

2 Bracket, upper tank 11 Line, fuel 20"
1,2,5,9,11,200,203,204,205,208 45 066 03 1,2,9,200,203,205 41353 11

2 Webbing, tank (2) 12 Clamp, hoze (2}
1,2,6,9,11,200,203,204,205,208 H-285-35 (Use X-426-9 on engines with

4 Cap, fuel tank Serial No. 5185716 thru 6173117-
1,2,9,11,200,203,205,208 236655 engines after Serial No. 6173117

4 Cap, fuel tank do not require clamps)

5 220956 2 X-426-9

5 Tank, fuel 1.5 galion 13 Spacer (2}

(Includes 4) 1,2 X-400-89
1,2,9,11,200,203,205,208 235164 14 Clip

5 Tank, fuel 1.5 gallon 208 275328

{Includes 4)
5 47 065 02 | Not Hustrated
& Bracket, lower tank Decal, fuel warning
{Includes 7) 1,203 25913 10
1,5,9,11,200,201,202,203,204, Screw, hex. cap 1/4-20x5/8" (2)
205,208,200 47 217 11 11,200,201,202,203,204,205,209 X-5-1
6 Bracket, lower tank Screw, hex. cap 1/4-20x5/8" (2)
(includes 7) {Use before Serial No. 14035884)
{Use before Serial No. 14035884) 207 K-5-1
207 a7 2137 11 Screw, hex. cap 1/4-20x1-1/2"

7 Webbing, tank (2) 1,2,5,9,11,200,203,205,208 H-5-26
1,5,9,11,200,201,202,203,204, Screw, hex. cap 1/4-20x1/2" (2)
205,207,208,209 X-293-25 208 X-132-6

3 Strap, tank (2) Screw, hex. cap 3/8-16x1-1/4" (2)

(Includes 1 screw X-5-26 g %-158-3
and 1 nut X-101-8) Screw, hex. cap 33-16x1-1/2" (2}
1,2,5,8,11,200,203,205,208 237639 1 A-159-4

g Valve, shut-off Washer, LT/ET. 14" (2)

(Use 47 462 01 after Serial No. 5155715) 14,200,201,202,203,204,205,202 X-22-12
1,2,200 220764 Washer, L.T/E.T. 1/4" (2)

@ Yalve, shut-off {Use before Serial No. 14035884)
5,11,9,203,205 47 462 ot 207 x-22-12

10 Ciamp, hose (2) Mut, hex. 1/4-20 (2)

1 25 287 01 11,200,201,202,203,204,205,209 811

38




Fuel Tank

(Cont'd) K341
index Description Part Index Desecripiion Part
Muber  Variation Mumber Bumber Number Variation Number MNumber
Nut, hex. 1/4-20 (2) Nug, hex. lock 1/4-20
{Use before Seral No. 14035384) 1,2,5,8,11,200,203,205,208 #1018
207 H-81-1




Group 17
Giovernor
oy—17
<%“% 20
18
€ ?
s /
18 21
Index . Description Part Index . Description . Part
Mumber Variation Number. Number Number Variation Number, Number

1 Bushing 6 _Kit, governor gear
1,2,3,4,5,7,8,9,12,14,16,18,19,20, - (Includes 7}
21,23,24,27,28,37,40,41,44,45,52, 307
54,300,301,302,303,304,305,306, Before.Serial No. 1907300013 use: A-235743-S
307,308,309; ,310,311,312,313 235476 After Serial No. 1907300003 use: A-236294-8

2 Kig, governor cross shaﬁ 7 Washer, plain 3/8"

{Includes 3) 1,2,3,4,5.7,8,9,12,14,16,18,19,20,
1.2,3,4,5,7,8, 9 12,14-,16,18,19;20,-' 21,23,24,27,28,37,40,41,44,45 52,
21,23,24,27,28,37,40,41,44,45 52, 54, 300 301,302,303, 304,305,306,
54,300,301,302,303,304,305,308, 307,308,309,310,311,312,313 237022
307,308,309,310,311, 312 313 A-235256-8 8 Lever, governor

3 Spacer (Includes-9;,10}. - -
1234578912‘3416181920 12345781924404445300
21,23,24,27,28,37,40,41,44,45,62, 302,305,306,307,208,309,310,312 A-237653
54,300,301,302,303,304,305,308, 8 Lever, governor
307,308,309,310,311,312, 313 X-400-80 {(Includes 9,10)

4 Pin, governor stop 12,14,16;18,20,21,23,28,37,52,
1,2,3,4,5,7.8,9,12,14,16,18,19,20, 54,301,303,304,311,313 45 087 03
21,23;24,‘27,28,3?,40,41 44,4552, 8 i.ever, governor
54,300,301,302,303,304,305:308, {Includes 9,10)
307,308,309,310,311,312,318 231385 27 A-237444

5 Washer, plain-1/4" - 8 Lever, governor
1,2,3,4,5,7,8,21,24,28,37,41,45,52, . {Includes 9,10)
54,300,301,302,303,304,305,308, {Discontinued not available at Kohler Co.)
307,308,309,310;811,312,313 25 468 01 41 45 087 06

6 Kit, govérnor gear 8 Lever, governor

{includes 7} {Includes 9,10, washer X-25-72}
1,2,3,4,5,7,8,12,14,16,18,19,20, 9 45 087 01
21,28,37,40,44,45,52,54,300,301, 9 Screw, sems hex. cap /4-20x1-1/8"
302,303,304,305, 306 308,309,311, 1,2,3,4,5,7,8,9,12,14,16,18,19,20,

313 A-235743-8 21,23,24,27,28,37,40,41,44,45 52,

8 Kit, governor gear 54,300,301,302,303,204,305,306,

{includes 7) 307,308,309,310,311,312,313 K-778-1
9,23,24,27 41,310,312 A-236294-8

&t




Governor

{Cont'd) K341
index Description Part Index Description Part
Mumber Varation Number Mumber Mumber Variation Mumber Humber

10 Palnut 1/4-20 21 Mui, hex. 10-32
1,2,3,4,5,7,8,9,12,14,16,18,19,20, 7,14,20,21,23,24,27,37,40,301,
21,23,24,27,28,37,40,41,44,45 52, 303,304,307,310,312 X-70-3
54,300,301,302,303,304,305,306, 21 iut, hex. 10-32 (2)
307,308,309,310,311,312,313 X-799-1 8,12,16,18,23,40,41 #-78-3

10 Mut, hex. 1/4-20 21 MNut, hex. 10-32 (4)
9 X-8i-1 9 4 X-70-3

11 Spring, governor 22 Bracket, speed conirol assembly
1,2,3.4,5,7,19,28,40,44,45,54,300, {Includes 23-31}
302,305,308,309,310,312,313 235496 1,2,28,44,45,54,300,302,309,313  A-23689%

1% Spring, governor 22 Bracket, speed contrel assembiy
8,9,23,24,27,41,307 235495 {Includes 23-31)

11 Spring, governor . 5,305 A-236947
24,27 45 091 01 23 Bracket, speed control

11 Spring, governor 1,2,7,8,9,23,28,40,41,44,45,54,
41 230117 300,302,305,307,309,310,312,313 235086

12 Spring, governor 23 Bracket, speed control
306 236261 5 ' 236249

13 Spring, governor 24 Kig, clamp
12,14,16,18,20,21,37,52,301,303, (Includes 25,26)
304,311 47 091 01 1,2,5,18,21,28,37,44,45,52 54,300,

i4 Bushing 301,302,305,309,313 48 755 10

{Order according to design used on engine) 25 Scraw, pan-hd. 8-32x1/4"
28,52,300,302,303,304,305,306, 1,2,5,18,21,28,37,44,45,52,54,300,
307,308,309,310,311,313 47 158 07 301,302,305,309,313 X518

i5 Linkage, carburelor” 25 Screw, pan hd. 8-32x3/4"

(Order according to design used on engine) 16 X-51-11
300,302,305,306,307,308,309,310 47 079 11* 26 Washer, plain 1/4"

i5 Linkaige, carburetor 1,2,5;18;21,28,37,44,45,52,54,300,

{Order according to design used on engine) 301,302,303,305,309,313 X-25-102

28,52,303,304, 31'1 313 47 079 10* 27 Screw, hex. cap 1/4-20x1-1/4"
16 Bushing 1,2,4,5,7,8,9,19,23,28,40,41,45,

{Replaced by 25 158 11) 52,54,300,302,304,305,306,307,

{Order according to-design used on engine) 309;310,312,313 - X-132-9
28;52,300,302,303,304,305,306, 27 Screw, hex cap 1!4-20x7l "
307,308,309,310;311, 313 o 25158 09 16 E X-132-7

i7 Fetainer, rod 27 Screw, pan hd 10-24x7l1 6"

{Order according to design used on engine) 8,9,23,27,40 . 235477
1,2,3,4,5,7,8,9,14,18,20,21,24,27, 28 Washer, plain /4" = -
37,44,45,54,300;301;302,303,304, 1,2,4:5,7,8,9:14,16,18; 192021
305,306,307,308,309,310,312 235278 23,28,37,40, ;41,44,45,52,54, 300

17 Fietamer rod (2} - 301 ,302,303,304;305,306,307,
(Order according to’ design used on engine) 309, 310,311, 312,313 - o X-25-63
12,16,23,40,41 ' 235278 29 Washer, spring ‘gran
18 Rod, bali joint 124578912‘!619232840
2,7,8,9,12,14,16,18,20,21,23,37, 41,44,45,52,54,300,302,304,305,
300,301,303,304,307,310,312 235277 306,307,309,310,312,313 275680
18 Rod, bali joint (2) 29 Washer, spring 3/8" (2)
40,41 235277 14,18,20,21,37,301,303,311 275680
19 Body, ball joint an Spacer
2,40,300 237130 1,2,4,5,7,8,28,41,44,45,54,300,
20 Body, ball joint (2) 302,305,307,309,310,312,313 235085
9 45 208 02 30 Spacer
20 Body, bhall joint 19,308 236415
12,14,16,18,20,21,23,37,41,301, 30 Spacer
303,304 45 208 03 8,9,23,40 45 112 ™
31 Braclet, adjusting screw
NOTE: When replacing a throttle rod assembly with 1,2,5,7,8,9,23,28,40,41 44,45 54,
governor finkage for Walbire carburstor 300,302,305,307,309,310,312,313 235084
assemblies, also order one each of bushings 31 Bracket, adiusting screw
25 158 09 and 47 158 07, 24 27 47 126 32

42



i34

{Zovernor
{Cont'd)

e 32
a—]
N “H——a6
A
A0 /
e L39 62\\ &
.} / ?3
Index: - Description Part Index Description. Part
Number Variation Number Mumber Number Variation Number Number
32  Kit, speed control and choke bracket 43  Clamp
+ {Includes 17,18,21,23,27-31,33-37) 14,37,301,303 47 237 02
7.8,41,307,310,312 47 755 34 44 Spring
32 Bracket, throttle assembly 14,18,21,37,301 232555
{includes 34) 45 Screw, fillister hd. 8-32x15/16"
2,7,8,41,44,302,307,310,312 A-237559 14,18,21,37,52,301,303,304,311 232556
34 Ctin, choke cable 46 Bracket, speed control
2,7,8,41,44,302,307,310,312 235603 4,308 2364143
34 Clip, speed 47 Linkage, choke
12,16 X-689~1 14,18,20,21,37,301,303,311 47 079 01
35 Screw, hex. cap 1/4-20x1/2" 48 Lever, choke control
1,2,4,5,7,8,9,12,16,19,37,41,300, 14,18,20,21,37,301,303 47 030 06
302,303,307,310,311,312 X-132-8 48 Lever, cholke conrfrol
35 Screw, hex. cap 1/4-20x1/2" (2) 311 47 080 67
18,20,52,304 X-132-6 49 Spacer
36 Serew, sems hex. cap 1/4-20x1/2" 14,18,20,21,37,301,303,311 47 112 02
7.8,24,41,307,310,312 25 086 14 49 Spacer
37 Spacer 52,304 47 112 03
7,8,24,41,307,310,312 25 431 01 49 Spacer
38 Screw, adjusting (Discontinued not available at Kohler Co.)
4,19,306 237574 12,16 47 112 01
39 Spring 50 Lever, throtile control
4,19,306 237573 52,304 47 090 09
490 Lever, adjusiing screw 50 Lever, throtile control
4,306 287833 31t 47 020 08
41 Bracket, throiile 51 Lever, throtiie control
52,304 &7 128 13 14,18,20,21,37,301,303 47 090 10
41 Brackst, throtile 52 Bracket, choke
14,18,21,37,301,303,311 47 126 09 52,304 47 126 12
a2 Serew, fillister b, 10-24x3/8" 53 Rod, speed control
44 K-131-1 24,27 236258
43 Clamp, choke (2) 54 Damper, spring
52,304 235778 {Discontinued not available at Kohler Co.)

23 45 283 01

43



Governor

(Cont'd) Kad1
index Deseription Part index Description Part
Mumber Variation Number Numiar Mumber  Variation NMumber Humber
E5 Arm, adjusting screw Screw, pan hd. 8-32x3/4"
12 237089 i2 X-51-11
56 Lever, speed conirol Screw, pan hd. 8-32:1/4"
{Discontinued not available at Kohler Co.) 37,301,303 A-51-8
12,16 47 121 01 Screw, sems hex. hd. 10-24x3/4"
57 Solenoid 14,18,21,37,301,303,311 A-67-51
16,18,20 45 435 02 Screw, sems hex. hd. 16-32x7/16" (2)
58 Bracket, solenoid 27 X-67-64
{Discontinued not available at Kohler Co.) Washer, lock #10
18,20 45 128 05 12,16,18,40 X-19-1
59 Bracket, solenoid Washer, fock #10 (2)
{Discontinued not available at Kohler Co.) 9,14,21,52,301,304 X-19-1
16 45 126 06 Washer, lock 1/4"
6o Solenoid 14,18,20,21,37,301,303,311 X-20-1
27 45 435 03 Washer, plain 1/4"
61 Bracket, governor lever 9,12,14,16,18,19,20,23,27,40,44  A-25-12
{Discontinued not available at Kohler Co.) Washer, piain /4"
27 237117 9,14,18,20,21,37,52,301,303,
62 Bracket, throttle 304,311 X-25-72
{Discontinued not available at Kohler Co.) Wagher, plain 3/8"
16 47 126 62 14,18,20,21,37,301,303 H-25-82
VWasher, plain 3/16"
Mot llustrated 14,18,21,37,301,303 25 463 04
Screw, hex. cap 1/4-201-1/2% Mest; hex. 1/4-20
14,18,20,21,37,301,303,311 X-5-28 14,18,20,21,37,301,303,311 X-76-2
Screw, fillister hd, 10-24x1/2" Mut, hex. 8-32
14,21,301 X-15-8 12,14,16,18,21,37,52,301,303,
Screw, fillister hd. 10-24x1/2" (2) 304,311 X-72-4
52,304 H~15-5 Nut, hex. 7/16-20
16,18,20 X-88-3

44




K34t

: p Part Index Descreption : Part
: Numbes Vanatlon Number Number Mumber Variation Number Mumber
T Stasor, ‘miagneto assembly 7 Kit, stator (15 amp)
(Includes 2-6) {Inciudes 8, terminal 25 452 01)
1,43,47,53 A-235741 2,5,7,9,12,18,19,21, 27,30,32,33,36,
i Siator, magneto assembly ' '87,41,42,45,48,51,54,55,56,64,66,
{Includes 2,3,5,6) s '67,78,86,87,89,90,91,94,200,201,
. 38 47 085 14 202,203,204,205,208, 207,211,212 237878
2 Screw, coil clip 8 Screw, sems hex. cap 10-24x3/4" (4)
1,38,43,47,53 234423 2,5,7,9,12,18,19,21,27,30,32,33,36,
2 Cable, hi-tension 37,41,42,45,48,49, 51,54,55,56,64,66,
1,38,43,47,53 234424 67,78,86,87,89:90,91,94,200,201,
4 Plate 202, 203 204 205,206,207, 211,212  H-67-51
43,47,53 235759 8 Screw, sems hex. cap 10-24x3/4"
5 Kit, coil clip 87 X-67-51
1,38,43,47,53 237919 e Stator {15 amp)
3] Kit, magneto coil {Includes 10}
38,43,47,53 47 755 20 57,209 45 085 02
10 Kit, diode
57,209 51 755 01
11 Stator (30 amp)
68,208,210 277063

45




K341

lgnition
(Cont'd)

Index Description Part Index Description Part
Mumber  Variation Number Mumber Mumber Variation Number Number

12 Coil, ignition 18 Clip (plastic coated)
2,5,6,7,8,9,12,16,18,19,21,27,30,32, 6 237601
33,36,37,41 A2,45, 48,49,51,54,55, 19 Clip
56,57, 64, 66,67,68, 78 86,07,89,20,21, 2,12,32,41,68,201,208,210 234511
92,94,200,201,202,203,204,205,206, 20 Clip
207, 208 209,210,211 212 231281 19,27,36,37,42,51,64,78,89,209,211 47 154 01

i3 Condenser 20 Clip
1,38,43,47,53 47 147 01 33,48,57,67, 48 154 02

13 Condenser 21 Cover, hreaker
2,5,6,7,8,9,12,16,18,19,21, 273032 1,2,38,43,201 A-220136
33,36,37,41,42,45,48,49,51,54,55, 21 Cover, breaker
56,57,64,66,67,68,78,86,87,89,80,91, 5,6,8,9,12,16,18,19,21,27,30,32,
92,94,200,201,202,203,204,205,206, 33,36,37,41,42,45,47,48,49,51,53,
207,208,209,210,211,212 230722 54,55,56,57,64,66,67,68,78,86,87,

i4 Bracket, coil 89,90,91,92, 94,200,202,203,204,

16 47 126 20 205, 206 207 208 209,210,211,212 232535

15 Clip 22 Gaske? hreaker cover
1,2,5,8,7,8,9,12,16,18,19,21,27 30, 1,2,5, 6 7,8,9,12,16,18,19,21,27,30,
32,33,36,37,38,41,42,43,45,47 48, 32,33,36,37,38,41,42,43,45,47 48,
49,51,53,54,55,56,57,64,66,67,68, 49, 51 5_:_3 54,55, 56 57,64,66,67,68,
78,86,87,88,90,81,92,84,200,201, 73,86,87,89,90,91,92,94,200,201,
202,203,204,205,207,208,209,210, 202,203,204,205,206,207,208,209,

211,212 275303 210,211,212, 52 041 1%

15 Clip 23 Breaker
2,21,30,33,38,68,201,208,210 234531 {(When installing 47 150 03 breaker,

18 Bracket, coll on engines below Serial No. 13007371,
33,36,37,42,48,49,51,64,67,87,92 234323 always install new push rod 47 411 04.)

17 Clip 1,2,5,6,7,8,9,12,16,18,19,21,27,30,
1,38,43,47,53, 210281 32,33,36,37,38,41,42,43,45,47 48,

17 Clip 51,53,54,55,56,57,64,66,67,68,78,
1,2,5,7,9,12,18,19,21,27,30,32,33, 86,87,89,90,91,92,94 200,201,202,
36,37,41,42,43,45,47,48,49,51,563, 203,204,205,206,207 208,209,210,
54,55,56,57,64,66,67,78,86,87,89, 211,212 47 150 03
£0,91,84,200,201,202,208,204,205, 22 Breaker
206,207,208,211,212 K-728-1 49 48 150 63

46




lgnition

K341 {Coni'd)
index Description Part Index Description Part
Mumber  Vandation Number Numbay Mumber  Variation Numbar Mumber

24 Rod, breaker 38 Connector
1,2,5,6,7,8,9,12,16,18,19,21,27,30, 33,91 277EE3
32,33,36,37,36,41,42,43,45,47 48, a7 Grommet
49,51,53,54,55,56,57,64,66,67,68, 1,2,8,9,37,42,45,47 ,48,51,64,67,
78,86,87,89,80,01,92,94,200,201, 86,87,89,90,91,92,94,200,201,202,
202,203,204,205,206,207,208,209, 203,204,205,206,207,208,209,210,
210,211,212, 47 411 04 211,212 220297

25 Plug, spark 38 Connector
1,2,5,6,7,8,9,12,16,18,19,21,27,30, 18,27,33,37,41,42,48,51,64,67,78,
32,33,36,37,38,41,42,43,45,47 48, 86,89,94,211,212 £3 155 02
51,53,54,55;56,57,64,66,67,68,78, 39 Connecior
86,87,89,90,91,92,94,200,201,202, 212 48 155 03
203,204, 205 2086; 207 208; 209 210,

21 21 235041-8 Not Hiustrated

28 Grom_ et;: park plug L Terminal (2)

Et (Dsscon’ﬁnued not available at Koh!er Co) 2,5,7,9,18,19,27,30,38,37 41,42,

16 . 45313 01 45,51,54,55,64,67,78,87,89,90,

26 Gr@mmet spark plug- 91,94,200,201,202,203,204,205,

1924, 27 33,36,37, 42 48 51, 64 206,207,211;212 25 452 01
67,927 5 : 47 313 01 Decal, (15 amp)

27 Kit, h:-tension Iead (Discontinued not available at Kohler Co.)
2,5,7,8,9,12,16,18,19,30,32,33, 18 237498
.36,37,41,42,45,48,51,54,55,56, " Decal, (15 amp)
57.64,66,68,78,87,89,80,91,92,94, {Discontinued not availabte at Kohler Co.)
200,201,202,203,204,205,206,207, 27 237497
208,210,211,212 238057 Screw, pan hd. 10-24x7/8"

27 Lead, hi-tension 57,86,209 A-56-12
64 . 48 348 03 Screw, sems hex. cap 8-32x3/8"

27 L.ead,-hi-tension 1,2,5,7,9,12,18,19,21,27,30,32,33,

86,209 41348 06 36,37,38,41,42,43,45,47,48,49,51,

28 Boot, spark plug 53,54,55,57,64,66,67,68,78,86,87,
33,38,43,47,53 220791 89,90,91,94,200,201,202,203,204,

29 Rectifier-regulator (15 amp} 205,206,207,208,209,210,211,212 X-67-59
18,32,33,41,55,200,201,202,203, Screw,; sems hex. cap- 1/4-20x3/4" (2)

204 41 403 08 89,94,211 H-67-62

29 Reguiator (30 amp) Screw, fillister hd. 10-24x3/8" (4)

68,208,210 277064 1,2,5,6,7,8,9,12,18,19,21,27,30,

30 Kit, rectifier-regulator {15 amp) 32,33,36,37,38,41,42,43,45,47 48,

(Includes 31) 48,51,53,54,55,56,64,66,67,68,78,
19,27,33,36,37,42,47,48,49,51,54, 87,89,90,91,92,94,200,201,202,
56,64,66,78,87,89,90,91,205,206, 203,204,206,207,208,210,211,212  X{~131-1
207,211,212 25 755 03 Screw, fillister hd. 16-24x3/8" (2)

31 Screw, hex. cap 1/4-20x5/8" 209 X-131-1
37,42,48,49,92,202,204 X-132-5 Screw, fillister hd. 10-24x3/8" (5)

31 Screw, hex. cap 1/4-20x5/8" (2) 16 X131
16,19,27,33,36,37,42,47,48,48,51, Screw, fillister hd. 10-24x3/8" (7)
h4,55,56,64,66,67,78,87,89,20,091, 57,86 X311
200,203,205,206,207,211,212 H-132.5 Screw, hex. cap 1/4-20x3/8"

32 Bracket,. rectifier-regulator 19,21,41,51 #-132-1
55,200,202,203,204 47 126 01 Screw, hex. cap 1/4-20x3/4"

33 Connector 6,8,12,30,32,54,56,57,66,67,68,78,
19,27,33,36,37,42,48,51,54,56,57, 87,90,202,205,206,207,208,210,212 X-132-2
64,66,67,78,87,89,90,91,203,205, Screw, hex. cap 1/4-20x3/4" (2)
206,207,211,212 236602 2.5,7,9,18,45,565,200,201,203,204  X-132-2

34 Connector Secrew, hex. cap 1/4-20x1/2"

209 226473 27,33,37 X-132-8

3s Connecior Screw, hex. cap 4-20x7/8" {2)
2,7.12,18,30,41,55,200,201,202,203 237429 1,38,47.53 H-132-7

Sorew, hex, cap 1/4-20:7/8" (4)
43 H-132-7

47



ignition

{Cont'd) K341
index Description Part Index Description Fart
Mumber  Variation Number Mumber Mumber  Variation Number Humber

Screw, sems pan hd, 6-32x1/4" Lead, black, cell

{Discontinued not available at Kohler Co.} (6"-14 gauge - uninsulated push on tab -
1,47 H-144-2 insulated grip barrei eyelet terminalg)

Secrew, fillister hd. 1/4-20x3/4" (2) 36,42,67 25518 66
86 H-174-2 Lead, black

Scraw, fillister hd. 1/4-20x3/4" (16"-14 gauge - uninsulated push on tab -
209 A-174-2 insulated grip barrel eyelst terminals)

Secrew, sems heX. cap 10-24x1" 209 25 518 08
68 25 086 28 Lead, black

Screw, sems hex. cap 10-24x1" (4) (6"-14 gauge - uninsulated push on tab -
208,210 25 086 29 insulated grip barret eyelet terminals)

Washer, I.T. #10 212 25518 11
57,86,209 X-22-9 L.ead, black

Washer, LT. #10 (4) {9"-14 gauge - uninsulated push on tab -
21,68,208 X-22-9 insutated grip barrel eyelet terminals)

Washer, plain 1/4" 37,48 25518 13
27,33,68,78,80,94,208,210,212 X~25-52 Lead, black

Washer, plain 1/4"'(2) (21"-18 gauge - insulated grip barre!
2,5,6,7,8,9,18,19,21,30,32,37,41, eyslet - pin and housing terminals)
45,54,55,56,57,66,86,89,200,201, {Discontinued not available at Kohler Co.)
202,203,204,205,206,207,209,211  X-25-52 49 . 45 518 05

VWasher, plain 1/4" (2) Lead, black
16 A-25-53 (40"-14 gatige - uninsulated barrel open

Waskier plain 1/4° side - insulated grip barrel eyelst terminals)
38,47 X-25-63 {Discontinued not available at Kohler Co.)

Washer, plain /4" 91 : 45 518 09
38,43 X-25-68 Lead, black

Washer, plain /4" {7"-14 gauge - uninsuiated push on tab -
2,6,12,64,68,201,208,210 H25-72 insulated grip basrel eyelet terminals)

Washer, plain 1/6" (2) 64 &7 518 12
33,36,37,42,48,51,64,67,87,92 X-25-73 Lead, black

Lead, bregker {7"-14 gauge - uninsulated push on
2,5,18,30,41,45,54,55,56,57,66,68, tab terminals)
78,200,201,203,204,205,207,208, 64,89;211 47 518 13
210,212 A-231533 Lead

lLead, breaker (19"-18 gauge - insulated grip. barrel
7,32,87 A-237418 eyelet ferminal, 22" -18 gauge. insulink)

Lead, breaker (Discontinued not available at Kohler Co.)
8,9,27,33,37,48,89,92,206,211 &7 125 0 49 : 47 518 17

Lead, brealer Lead; black .. =
64 47 125 02 (8"-14 gauge - uninsulated, push on.

Lead, breaker tab terminals) s
12 £-231839 37,48 47 51819

Lead, breaker ' Lead, black ’

{Discontinued not available at Kohler Co.) {11"14 gauge - ‘uninsulated ;Jush on tab -
9,16 A-231229 insulsted grip barrel eyelet terminals)

Lead, breaker 86,94 47 518 206
21,36,42,40,67,86,80,94,209 A-235608 Lead

Lead, breaker (12"-14 gauge - uninsulated push on
6 237625 tab terminals)

Lead, hi-iension {Discontinuaed not available at Kohler Co.)
92 43 348 02 54 AT 518 22

Lead, switch Lead

(17"-14 gauge - insulated grip flange {23°-14 gauge - uninsulated push on tab -

spade terminals) insulated grip barrel eyelet terminals)
3s 25 5318 01 {Discontinued not available at Kohler Co.)

l.ead, black, recilfler-regulator 57,78,88,211 47 518 2%

{5"-14 gauge - uninsulated push on Slesve

tab terminals) 49 5211
38,42,67,91,212 25518 05

48




K341

Group 19
instrument Panel

Part

Index  ~Description:

Part
tion: Number - Number Mumber: Variation Number Number
" Bracket, panel Cable, battery
-..1,8,12,14,16,202,204,205 47 126 16 (Discontinued not available at Kohler Co.)
Bracket,.panel . . . 12 236732
(Use before Serial No. 14035884)
L2030 ' 47 126 16 | Not llustrated
~ Panel, switch Fuse
12,14,16,202 237524 (Discontinued not available at Kohler Co.)
Panel, switch 1,14,202,203,204 41 304 01
{Use before Serial No. 14035884) Screw, hex. cap 1/4-20x5/8" (2)
203 237504 12 _ H-8-1
Panel, switch Screw, hex. cap 1/4-20x1/2" (2)
1,5,205 236595 1,5,12,14,16,202,205 K513
Switch, starter Screw, hex. cap 1/4-20u1/2" (2)
1,5,12,14,16,202,205 237851 (Use before Serial No. 14035884)
Switch, starier 203 X-5-13
(Use hefore Serial No. 14035884} Screw, hex, cap 1/4-20x1" (2)
203 237851 204 X-132-4
Switch, toggle Scraw, hex. cap 1/4-20x1/2" (2)
14,16,202,204 238617 12,205 X-132-6
Switch, toggle Screw, hex. cap 1/4-20:x1/2" (3)
(Use before Serial No. 14035884) 1 X-132-6
203 238011 Washer, lock 1/4" (2)
Holder, fuse 1,5,12,14,16,202,205 X-20-1
(Includes fuse 41 304 01) Washer, lock 1/4" (2)
1,14,202,203,204 41 323 02 {Use before Serial No. 14035884)
Decal, switch 203 X-20-1
200,201,205 236654 Washer, LT. #6 (4)
7 Plate, swiich instruction 1,14,16,202 K-22-8
200,201 220725 Washer, LT. #6 (4)
8 Washer, E.T. 1/2" {Use before Serial No. 14035884)
1,16,200,201 H-22-38 203 A-22-8
2] Ki¢, ignition switch Washer, E.T. i/2"
{includes 7,8) 14,202 X-22-38
200,201 223072-8 Washer, E.T. /2"
10 Switch, ignition {Use before Serial No. 14035884)
208 238436 203 X-22-38
11 Kit, switch Washer, piain 516" (2)
(Includes 12) 1,5,12,14,16,202 H-25-5
204 48 755 539 Washer, plain 53/18" (2)
iz Washer, plain 15/16" {Use before Serial No. 14035884,
204 4% 458 05 203 K255
Washer, plain 516"
205 X-25-8

49




instrument Panel

{Gont'd) K341
Index Description Part index Description Part
Mumber Variaiion Numier Number Variation Number Mumber
Nut, hex. 1/4-20 Lead, black
1,16 K811 {4"-6 gauge - insulated grip barrel
Mut, hex. 1/4-20 (2) eyelet terminals)
5,12,14,202,205 K-8 (Use before Serial No. 14035884)

Nut, hext. 1/4-20 (2)
{Use before Serial No. 14035384)

203 H-81-1
Met, hex, lock 1/4-20

12 X-101-8
Kit, lead
{Discontinued not available at Kohter Co.)

16 238054
Lead, red

{3"-14 gauge - insulated grip barrel
eyelet terminals)
{Discontinued not available at Kohter Co.)
16 25518 04
Lead, red
{3"-14 gauge - insulated grip barrel
eyelet terminals)
1,14,202
Lead, red
{3"-14 gauge - insulated grip barrel
eyelet terminals)
{Use before Serial No. 14035884)
203 2551814
Lead, black
{4"-6 gauge - insulated grip barrel
eyelet lerminals) '
14,15,186,202

258 518 14

47 518 09

203,205 47 58 08
Lead, black
(21"-14 gauge - insulated grip barmel
eyelet terminals)

1,14,16,202
Lead, black
(21°-14 gauge - insulated grip barrel
eyelet terminals)
(Use before Serial No. 14035884)

203,205 47 518 23
Lead, black
{12°-14 gauge - uninsulated push on tab -
insutated grip barrel eyelet terminals)

14,202 47 518 21
Lead, biack
{12"-14 gauge - uninsulated push on tab -
insulated grip barrel eyelet terminals)
(Use before Serial No. 14035884)

203 47 518 21
Lead, red
{3°-14 gauge - insulated grip barre}
gyelet terminals)

205 47 518 31

47 518 23

50




K341

Group 21
Ol Pan

Index Description Part index Description Part
Mumber Variation Number Number Number Variation Number Number
% Gasket, oil pan 5 Pan, oil (opposite carburetor sida)
1,2,5,8,17,22,200,202,205,207, 201 236663
210,211 235057 5 Pan, oil (side drain)
i Gasket, oil pan 210 4719913
204 47 041 07 6 Piug, drain 3/4" sq. hd.
2 Gasket, oil pan 1,8,17,200,205 X-75-6
3,4,7,12,15,18,20,201,203,208,209 235353 6 Piug, drain 3/8" sq. hd.
3 Pan, oif (side drain) 2,5,12,24,202,206,208,209,210 X-75-10
1,17,200 235115 6 Plug, drain 1/4" sq. hd.
3 Pan, oit (bottom drain) 7,18,20,201 X-75-2
2 235147 6 Plug, drain 1/8" hex. hd.
3 Pan, oil (side drain) 22 X-75-1
5,202 237763 6 Plug, drain 3/4" sq. hd. 3/8" N.P.T.F. (2)
3 Pan, oi! (rear drain) 207 K-T5-8
8,205 235305 7 Pan, oil (side drain)
3 Pan, oif (side drain) 22 47 189 05
24 45189058 8 Pan, oil (dual drain)
4 Pan, oil {bottom drain) 207 47 198 10
3,4,12,203,208 47 199 08 g Pan, oil (bottom drain)
5 i, oil pan (side drain} 204 47 199 07
{Includes 12} 10 Pan, ofl
7,18 47 755 11 (Discontinued not available at Kohler Co.)
5 Pan, ofl (bottom drain) 9 45 198 01
20,209 47 188 08 11 Gasket, ofl pan
9 45 841 62

51




O3l Pan

(Cont'd) K341
index Description Part index Description Part
Mumbar  Variation Number Mumber Mumber Varfation Number Mumber
12 Plug, drain hex. cisk. 38" N.RT.R 4) Mot Husirated
i8 : A-75-38 Screw, hex. cap B/16-18x2-3/4" {(4)
12 Plug, drain 1" hex. hd. 8 #-5-8
3,203 X-708-1 Screw, pan hd, 10-24:5/8"
12 Plug, drain 1" haxt. hd. 9 X-50-8
15,204 H-75-32 Screw, pan hd, 10-24x1/2"
13 Washer, plain 3/16" g X-50-15
9 243321 Screw, pan hd. 10-32x1"
14 Gasket, oil lever indicator {Discontinued not available at Kohler Co.)
{Discontinued not available at Kohler Co.) <] X-50-30
2 45041 05 Screw, hex. cap 2/8-16xt"
15 Bushing, insulator 204 X-159-2
{Discontinued not available at Kehler Co.) Screw, hex. cap 3/8-18x1-1/4" (4)
9 45 158 01 1,2,5,8,17,20,22,24,200,202,205,
16 Cover, switch 207,210 X-158.3
{Discontinued not available at Kohler Co.) Screw, hex. cap 3/8-16x1-1/2" (4)
9 45 (26 04 3,4,7,12,18,201,203,208,209 X-158-4
17 Float Screw, hex. cap 3/8-16x2.7/8" (4)
(Discontinued not available at Kohler Co.) 15 X-159-5
9 45 298 ¢1 Washer, lock #10
%8 Bushing 9 H-19-1
{Use after generator set Seriat No, 440032) Washer, lock 5/6"
9 X-202-23 9 X211
18 Dipstick 4-61/64" blade Washer, LT. #10 (2)
9 45 272 02 9 X%-22.9
26 Tube, oil filf Washer, plain 3/8° (4)
9 45 538 01 204 X-25-37
21 Plug, magnetic drain 3/8" hex. hd. Washer, plain #10
22 X-305-4 {Discontinued not available at Kohler Co.)
22 Pan, oil (bottom drain) 9 X-25-48
15 45129 ¢4 Kit, fead wire (16 gauge)
g 238058

52




Group 22
Pision & Rod

Old Styie New Style Mahle
Piston & Rod Piston & Hod
Index Description Part _Index  Description Part
Mumber Variation Number Number Number _ Varation Number Mumber
Oid Style Piston & Rod EE 4 Ring Set (.020)
1 Connecting Rod (Sid.) o T 23810 45 108 08
2 45 067 12 4 Ring Set (-030)
1 Connecting Rod (Sid.) 2:3;8,10. 45 108 09
8 - 45 067 22
L] Connecting Rod (Std.) New Styie Mahle Piston & Rod
3,10 45 067 24 5 . Connecting Rod (Std.)
1 Connecting Rod (.010) _2,3,8,-10 SR 45 067 24
2 45 067 14 5 Connecting Rod (.010)
1 Connecting Rod (.010) 2,3,8,10 - 45 067 25
8 45 057 23 6 Piston w/Ring Set (Sid.)
i Connecting Rod (.010) 2,3,8,10 o 45874 11
3,10 45 Q67 25 6 Piston w/Ring Set (.003)
2 Pistor w/Ring Set (Std.) 2,3,8,10 : 45874 12
2,3,8,10 45 874 01 & Piston wfRing Set (,010)
2 Piston w/Ring Set (.003) 2,3,8,10 45 874 13
2,3,8,10 45 874 02 6 Pistor w/Ring Set (.020)
2 Piston w/Ring Set (.010) 2,3,8,10 8587414
2,3,8,10 45 874 03 6 Piston w/Ring St (.030)
2 Piston w/Ring Set (.020) 2,3,8,10 45 874 15
2,3,8,10 45 874 04 7 Ring Set (Std. & .003)
2 Piston WRing Set (.030) 2,3.8,10 45 108 10
2,3,8,10 45 874 05 7 Ring Set (.010)
3 Retainer (2) 2,3;8,10 45 108 11
2,3,8,10 47 018 01 7 Ring Set (.020)
& Ring Set (Std. & .003) 2,3,8,10 45 108 12
2,3,6,10 45 108 08 7 Ring Set {.030)
4 Ring Set {.010} 2,3,8,10 45108 13
2,3,8,10 45 108 07
NOTE: Order paris acoording o design used on engine.

53



K341

Group 23
Retraciable Starter

Part

Index Description Index Description Part
Mumber Variation Number Number Mumber Variation Number Number
1 Starter, recoil assembiy 9 Spring, dog (3)
{Includes 20,21, 47 165 01, X~15-22, 1,3,200,201,202 41 089 06*
X-26-92,X-70-3, X-97-2,) 10 Brake
(Use before Serial No. 1527000013) 1,3,200,201,202 231689
201 A-237251 1t Washer, plain 3/16"
1 Starter, recoil assembly 1,3,200,201,202 T 231882
{includes 3-19). i2 Dogs (3)
(Use after Serial No. 1527000003) 1,3,200,201,202 231685
201 47 165 01 13 Handle
i Starter, recoil assembly 1,3,200,201,202 234452
(Includes 3-19) i4. . Rope#6-66"
1,3,200,201,202 47 165 01 1,3,200,201,202 231686
2 Screw, hex. cap 10-24x5/8% (3) 15 Pulley
1,3,200,201,202 H~156-2 1,3,200,201,202 231697
3 Screw, hex. cap 10-32x5/8" 16 Sheave
1,3,200,201,202 231691 1,3,200,201,202 231685
4 Washer, plain 1/4" 17 Screw (4)
1,3,200,201,202 231690 1,3,200,201,202 231683
5 Washer, plain 1/4" 18 Spring, recoil
1,3,200,201,202 231693 1,3,200,201,202 231705
8 Retainer 19 Housing
1,3,200,201,202 231699 1,3,200,201 235696
7 Spring, retainer 20 Channel, rubber
{Use with spacer 47 112 04) 201 #-532-2
1,3,200,201,202 232525
8 Spacer, nylon *NOTE: Use spacer 47 112 04 with relainer spring 232528
(Use with retainer spring 232525) of replace with dog springs 41 08% 06.
1,3,200,201,202 47 112 04"

54




Relraciable Starter

KadT (Cont'd)
index Description Part Index Deseription Part
dNumber  Varation Number Number Mumbar  Variation Number Mumber

21 Scresn, grass Mot lustrated
201 237820 Washer, E.T. #10 (5}
22 Cup, drive 201 X-22.22
1,3 235685 Nut, hex. 10-32 (5)
22 Gup, drive 201 H-70-3
200,201,202 Screw, hex. cap 10-32x1/2" (5)
Before Serial No. 1527000013 use: 235885 201 R-87-2
After Serial No. 1527000003 use: 47 169 01

55



Group 24 13
Remote Throtlle 12 12 &
/
@ )
19
@ O
%
o B\
\ % [t
}ﬁ \ \é 17
index Description Part Index Description Part
Number Variation Number Number Number Variation Number Number
1 Bracket assembly, control 14 Lever, throitle 5-5/8" cable
{Includes 2-10) 200,202 235160
4,6,9,201 A-236895 4 Lever, throttie 5" cable
2 Screw, hex. cap 1/4-20x1-1/4" 7 237183
4,6,9,201 X-132-9 15 Lever, throttie 12" to 40" cable
3 Washer, plain 1/4" (2) 201 225011-7
4,6,9;201 X-25-63 16 Clip, cable
4 Washer, spring 3/8" (2) 5,6,204 275329
4,6,9,201 275690 17 Clip, cable (2}
5 Bracket, speed control 2 231285
4,6,9,201 235086 17 Clip, cable
G Spacer (2) 203 47 154 01
4,6,9,201 235085 18 Link
7 Bracket, adjusling scraw 7 236262
4,6,9,201 235084 19 Spacer
8 Kit, clamp 7 265361
(Includes 9,10)
4,6,9,201 48 755 10 Not Hllustrated
9 Screw, pan hd. 3-32x1/4" Screw, pan hd. 8-32x1"
4,6,8,201 X-51-8 3,200 A-51-3
10 Washer, plain 1/4" Screw, hex. cap 1/4-20x3/8"
4,6,9,201 X-25-102 6 X-132-1
i1 Beflerank Screw, hex. cap 1/4-20x1"
4 47 257 o1 4,6,9,201 ¥-132-4
11 Lever, bellcrank Screw, het. cap 1/4-20x1/2" (2)
9,201 236752 2 H-132-6
11 Belicrank Screw, hex. cap 1/4-20:7/8"
(Disconiinued not available at Kohler Go.) 7 H132-7
G, 235316 Washer, lock #8 (2)
12 Rod, throttle 3,200 H-18-2
4,9,201 235756 Washer, plain 1/8" (2)
12 Rod, throtife 3,200 H-258-8
{Discontinued not available at Kohler Co.) Washer, plain /4" (2)
9] 235317 2 H-25-72
13 Retainer, ring (2) Washer, plain /4"
2358278 203 H-25-72

6,8,201




k341

Group 31
High Temperature Cutout

Index Description Part Index Description Part
Number Variation Number Number Mumber Varation Number Number
1 . Kii, high temperature cutout 2 Washer, plain 3/8"
{Includes 2) : g Co0 2,200 47 468 07
02,200 47 703 01

87



Kad1

Group 32
Low Qil Pressure Swiich

1
index Description Part Index Description Pari
Mumber Variation Number Number Number Variation Number Number
E| Connector Mot Hustrated
200 45 155 02 Decal, oil sentry
2 Kit, oit sentry wffloat swiich 200 25 113 05
{Includes 25 113 05, 25 431 03, Sieeving
25 452 01, 25 152 02, 25 452 03} 200 25 431 03
200 25704 04 Terminal
200 25 452 01
Terminal, ring tongue
200 25 452 02
Terminal, ring tongue
200 25 452 03




Kad1

Description Part Descripiion Part
Mumbsr HNumber
Gasket Set W/o SBAI8 .. 45 004 03 | Gasket Sel wiSealS v s 45 758 04
Set Includes: Set Includes:
Gasket, breaker CoOVEr ... e 52041 Seal, front Ol ..ucvvieerrerrrriar e reersrricesissnares e 47 032 06
Seal, DFBAINET (ivrrrrerecrrrrreeererrrmrsssasssssenirssssnsasnaees 231032 Seal, front Ol .evcierre e 47 032 67
Gasket, camshalt COVEF e 235025 Gasket, Breaker COVET ... vierasins 52 041 11
Gasket, ValVe COVEF v versnce s srnas 235048 Seal, breather e arcireserrnaess e s s e nessssens 231032
Gasgket, bearng plate (B} .o 235070 Gasket, camshalt COVer.....vmrcrinrr s 235025
Gasket, bearing plate .. 235757 Gasket, valvVe COVEL ... srnenes 235048
Gaskef, CADUIBION ..ot cercre e nes s e 271030 Gasketl, 0l PAN..vrrimmeri et 235057
Gasket, Valve COVEL .umrcirerecnreesesreesseser e 275144 Gasket, bearing plate (3} ...oce i, 235070
Gasket, AN NOM oo 275341 Gasket, Ol PN 47 041 07
Gaskel: Ol PAN .t 47 041 07 | Gasket, bearing plate .....c.o.ovoivrererimncinieirnnnens 235757
Gasket, cylinder head ........coveeensssensssesssnsseiee: 45 041 17 | Gasket, Ol fill .ovuoeeeree et 237064
Gasket, fUBl PUMP .o sssvens 25 04105 | Gasket, carburetor o 271030
. Gasket, fUBI PUMIP .ovvvvrrrreirstcinnissssensssssssncenes 25 041 09 | Gasket, VAIVE COVEN woorrrrmeecrmrciiissscsinnsnsnssnanranns 275144
" Gasket, 0l PAN ..ttt 285057 Gasket, I NOM vvvuveieereeecceeree st vassresseseasessasasens 275341
. GasKet, O fill oo 237064 Gasket, cylinder head ..........coccoinnnninsinnncnnans 45 041 17
%5 Gasket, A NOM v e 45 041 07 | Gasket, fUgl PUMP woocrveiicrm s 25041 05
Sl Gasket, fUSl PUMP .o 25041 09
Gasket, It NOM .oovecrrereee e s sasensnns 45 041 07
K341L
Description Part
Number
Gaskiet Set W0 S8I5 e 45 004 04
Set includes:
Gasket, breaker COVEY e icmerre e 52 041 11
Seal, Braather ...errereeerrevrsrsveresstrssneeesansasssanares 231032
Gasket, camshaft COVET .corrriri e, 235025
Gasket, VAWE COVET vvviriincisneeresmrereecesrmcieeniins 235048
Gasket, 0l PAN .., 235057
Gasket, bearing plate (3) ...cvvvvemciiiiiiin 235070
Gasket, Ol PAN ..t e 47 041 07
Gasket, bearing plate ..., 235757
Gasket, Ol Tl ..ovceeeevirerrrrserrsrersreris s 237064
Gasket, carburetor (2} ... 271030
Gasket, VAIVE COVEBI .rrcieere et atses 275144
Gaskel, 8 NOM e e 275341
Gasket, cylinder head ..., 45 041 17
Gasleet, fuel PUMD .o 2504105
Gasket, aif ClRaNEeTr it 45 041 07

59



Te!
I~
D
92
i
L
wy
0]
13
°
o
o
=
2
=
0
R
o
>
o.
-4
=
T.l

TP-083-B
8/83
2/84
7194

LITHO N US.A.

FORMNO
ISSUED

REVISED
MAILED

ENGINE DIVISION, KOHLER CO ., KOHLER, WISCONSIN 53044



